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Test Report Attachment

FCCID SWX-E7AD

ISED ID 6545A-E7AD

Equipment Under Test E7-Audience

Test Report Serial Number | TR9804_02

Date of Tests 3, 18 - 19 September 2024: 24 - 26 February 2025
Report Issue Date 24 February 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-5

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first
channel.

1.1 EHT Mode
1.1.1 Low Gain Mode

Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5955.000 20.000000 | PASS
RF output power 5955.000 20.000000 | PASS
Power Spectral Density (SA-1) 5955.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5955.000 20.000000 | PASS
Frequency Stability 5955.000 20.000000 | PASS
Emission Bandwidth 26 dB 6195.000 20.000000 | PASS
Power Spectral Density (SA-1) 6195.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 6195.000 20.000000 | PASS
Emission Bandwidth 26 dB 6415.000 20.000000 | PASS
Power Spectral Density (SA-1) 6415.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 6415.000 20.000000 | PASS
Emission Bandwidth 26 dB 5965.000 40.000000 | PASS
Power Spectral Density (SA-1) 5965.000 40.000000 | PASS
In-Band Emissions 5965.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5965.000 40.000000 | PASS
Emission Bandwidth 26 dB 6205.000 40.000000 | PASS
Power Spectral Density (SA-1) 6205.000 40.000000 | PASS
In-Band Emissions 6205.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 6205.000 40.000000 | PASS
Emission Bandwidth 26 dB 6405.000 40.000000 | PASS
Power Spectral Density (SA-1) 6405.000 40.000000 | PASS
In-Band Emissions 6405.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 6405.000 40.000000 | PASS
Emission Bandwidth 26 dB 5985.000 80.000000 | PASS
Power Spectral Density (SA-1) 5985.000 80.000000 | PASS
In-Band Emissions 5985.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5985.000 80.000000 | PASS
Emission Bandwidth 26 dB 6225.000 80.000000 | PASS
Power Spectral Density (SA-1) 6225.000 80.000000 | PASS
In-Band Emissions 6225.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 6225.000 80.000000 | PASS
Emission Bandwidth 26 dB 6385.000 80.000000 | PASS
Power Spectral Density (SA-1) 6385.000 80.000000 | PASS
In-Band Emissions 6385.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 6385.000 80.000000 | PASS
Emission Bandwidth 26 dB 6025.000 160.000000 | PASS
Power Spectral Density (SA-1) 6025.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6025.000 160.000000 | PASS
Tx Spurious Emission 6025.000 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6025.000 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6025.000 160.000000 | PASS
Emission Bandwidth 26 dB 6185.000 160.000000 | PASS
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Power Spectral Density (SA-1) 6185.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6185.000 160.000000 | PASS
Tx Spurious Emission 6185.000 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6185.000 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6185.000 160.000000 | PASS
Emission Bandwidth 26 dB 6325.000 160.000000 | PASS
Power Spectral Density (SA-1) 6325.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6325.000 160.000000 | PASS
Tx Spurious Emission 6325.000 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6325.000 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6325.000 160.000000 | PASS
Emission Bandwidth 26 dB 6265.000 320.000000 | PASS
Power Spectral Density (SA-1) 6265.000 320.000000 | PASS
In-Band Emissions 6265.000 320.000000 | PASS
Tx Spurious Emission 6265.000 320.000000 | PASS
Emissions in restricted frequency bands (Average) 6265.000 320.000000 | PASS
Emissions in restricted frequency bands (Peak) 6265.000 320.000000 | PASS

Emission Bandwidth 26 dB (5955 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 25.800000 320.000000 5943.375000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5969.175000 9.8 | PASS
26 dB Bandwidth
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25.800 MHz
5950 5960 5970 5980 5985
Frequency in MHz
Bandwidth
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.92500 GHz 5.92500 GHz
Stop Frequency 5.98500 GHz 5.98500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated EIRP | Limit Max | Gated RMS | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5955.000000 24.7 36.0 24.7 99.713 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Power Spectral Density (SA-1) (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5955.000000 5963.316832 | 12.299 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA-1)
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5945 5950 5955 5960 5965
Frequency in MHz
Lirit L 2 PSD ——  Sumleve

PSD Connector 1
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Spectrnam . t?l

Ref Level 10.00 dBm » RBW 1 MHz

Att JOGE BWT Lmz e VEW 1M Mode Sweep
251 Count 100/100

1Rm AvePwr

0 dem
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¥ .

20 dBm
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40 abmy

S0 danr

CF 5,955 Gz 101 pts an 200 M-z
\ I\ 4
PSD Connector 2

Spectnem l ‘?l

Ref Level 10.00 dgBm » RBW 1 MH:z

Att JOUE BWT fm: & VEW 1M Mode Sweep
S50 Count 100/100

1Rm AvgPwr

J i

CFE 5.955 GHz 101 pts an 20.0 MHz
E————
\ 4
Dutuy 1L 8FP.2004 t

PSD Connector 3
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Spectram I

Ref Level 10.00 dBm
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PSD Connector 4

Spectruam l

Ref Level 10.00 dBm

Att

101 pts 20’\ 20.0 MMz

=

» RBW 1 MH:z

JOUE BWT fm: & VEW 1M Mode Sweep
S50 Count 100/100

1AM AvgPwr

\

CFE 5.953 Gz
—

J i

101 pts 2&" 20.0 MMz

Measurement
Setting Instrument Value Target Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Frequency 5.96500 GHz 5.96500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
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VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 2/ max. 15 max. 15
Stable 1/1 1
Max Stable Difference 0.00dB 0.50 dB

Occupied Channel Bandwidth 99% (5955 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5955.000000 19.250000 320.000000 5945.375000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5955.000000 5964.625000 7125.000000 | PASS
99 %Bandwidth
15 -
10T

Levelin dBm

19.250 MHz
5935 5940 5945 5950 5955 5960 5965 5970 5975
Frequency in MHz
Bandwidth
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Ref Level 10.00 dBm * RBW 500 kHz
Att OO BWT fL3us » VBW MMz Made Auto FFT
251 Count 200/200
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Frequency Stability (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max Result
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5955.000000 5954.983915 2.701 -16.085000 --- | PASS
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Levelin dBm

Frequency stability Pre

5940 5945 5950 5955 5960 5965 5970
Frequency in MHz
Center frequency Max Hold
Frequency stability
10T
=
m
©
£
g
()
-
5960 5965.985
Frequency in MHz
L 2 Edge paints Max Hold Center frequency
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.94399 GHz 5.94399 GHz
Stop Frequency 5.96599 GHz 5.96599 GHz
Span 22.000 MHz 22.000 MHz
RBW 20.000 kHz <= 22.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 10001 ~ 10001
Sweeptime 473.902 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 50 50
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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26 dB Bandwidth

Emission Bandwidth 26 dB (6195 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6195.000000 23.100000 320.000000 6183.825000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6195.000000 6206.925000 8.7 | PASS
26 dB Bandwidth
15 -
10T
0__
= 4
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T 10T
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-
23.100 MHz
6165 617 6175 618 618 619 619 6.2 6205 621 6215 622 6225
Frequency in GHz
Bandwidth
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Ref Laved 0.00 dBo » RBW 300 tHz
b AL WWoE SWY 253 s « VBW 1 M2 Mode auto FF T
E51 Count 200/200

@ 1P} Max
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Measurement
Setting Instrument Target Value
Value

Start Freguency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.22500 GHz 6.22500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6195.000000 6187.079208 | 11.025 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
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LABORATORY

Power Spectral Densty (SA-1)

Levelin dBm

o,

0 t
6.1856.1

6.194 6.19%6 6.198 6.2 6.202 6.2046.205

Frequency in GHz

I 6.1I88 6.:IL9 I G.J.IQZ
Lirit L 2
Occupied Channel Bandwidth 99% (6195 MHz; 24.000 dBm; 20 MHZz)

PSD —— Sumleve

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6195.000000 19.250000 320.000000 6185.375000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6195.000000 6204.625000 7125.000000 | PASS
99 %Bandwidth
15 _
o1 RSN ANA U

S

[oa

©

£

I3

>

]

.}

19.250 MHz
6.175 6.18 6.185 6.19 6.195 6.2 6.205 6.21 6.215
Frequency in GHz

Bandwidth
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&

Ref Level 10.00 dBm * RBW 500 kHz

Att N OF BWT f13us » VBW MM Made Auto FFT

251 Count 200,/200
@ 1P} Max

2 dem -
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{
30 Iy —— - ‘ -

EO B m— - —— X —
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Measurement
Setting Instrument Target Value
Value

Start Freguency 6.17500 GHz 6.17500 GHz
Stop Frequency 6.21500 GHz 6.21500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6415 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6415.000000 28.650000 320.000000 6400.975000

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6415.000000 6429.625000 8.5 | PASS
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LABORATORY » Draper,
26 dB Bandwidth
15 —
10 T
0_-
£ 4
m
© -10T
£ 1
©
s 0T
— -+
30+ -
_40 -+
6385 639 6.3% 6.4 6.405 641 6415 642 6425 643 6435 644 6445
Frequency in GHz
Bandwidth
Ref Laved 0.00 B » RBW 300 iHz
e ALt W SWT 253 s » VBW 1 M2 Mode auto 77T
S51L Count 200,/200
o 1Pk Max
|
<10 d&m 0 cowy) n
M " N - I
20 dhmy '1' ﬁ
/ |
0 d8 _e‘ s
3 - Y p » )
40 :am'f e B e on ==
W o &
S Jhm— o
£0 o
70 d8
€0 d8
L0 g8
CF 6,415 Gz M0 pts 2on 6H0.0 M-z
.
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.38500 GHz 6.38500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 0.000 dBm AUTO
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Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6415 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6415.000000 6406.683168 | 11.206 23.0 | PASS

Ports

Port State

1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA-1)

Levelin dBm

ot

i

0 t
6.4056.4

Limit

6.408 6.41

L 2 PSD

6.412

6.414

6.416

Frequency in GHz

—— Sumleve

6.418

6.42

6.422

6.4246.425

Occupied Channel Bandwidth 99% (6415 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6415.000000 19.250000 320.000000 6405.375000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6415.000000 6424.625000 7125.000000 | PASS
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99 %Bandwidth
15 —
107 r‘/\/\/'/\/"\/\/-\/mf\,\/\
£
m
©
£
4
[}
—
6.395 6.4 6.405 6.41 6.415 6.42 6.425 6.43 6.435
Frequency in GHz
Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att JNGE BWT fLl3us » VBW MM Made Auto FFT
S50 Count 200,200
1Pk Max
i
0 dem :
<30 dhm '—-¢'>—~_ B e T _._—4_.-‘5.
20 dim I'. Y
0 dBm \
}-
30 ARy —- —’_a‘; - - - A .
;EO ::,.: =
L0 dBnr
70 d8
£0 98
CF 6,415 Gz 100 pts 20!‘ 40.0 MMz
] 4 4
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Frequency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5965 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5965.000000 45.500000 320.000000 5943.625000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5965.000000 5989.125000 11.7 | PASS
26 dB Bandwidth
15 -
1071
O_-
e 1
o
©
£
s W
(]
-
45.500 MHz
590%.91 592 593 594 595 596 597 598 599 6 6.01 6.05.025

Frequency in GHz

Bandwidth
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éﬂ Laved 0.00 B » RBW 500 iHz
o At WWoE SWY 203 s » VBW  2Me Mode Auto 77T
S50 Count 200,/200
19 1P} Max
| \
10 dam ’ =y -
20 dhmy T : I
30 dim /
40 dBm—t ¥ Vi
<0 akm w:—":
A i
28 sam
€0 dEm ‘
L0 g&m
CFE 5.905 Gz AH0 pts
‘
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.02500 GHz 6.02500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

wr\ 1200 MMz

Power Spectral Density (SA-1) (5965 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5965.000000 5982.821782 | 9.674 23.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
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Power Spectral Densty (SA-1)

Levelin dBm

Limit

4

PSD

5960 5965 5970 5975 5980 5985
Frequency in MHz

—— Sumleve

In-Band Emissions (5965 MHz; 24.000 dBm; 40 MHZz)

Result
DUT Frequency Result
(MHz)
5965.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5982.125000 14.0
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
5981.875000 13.7 0.3 14.0 | PASS
5981.125000 13.7 0.3 14.0 | PASS
5983.375000 13.6 0.4 14.0 | PASS
5983.625000 135 0.5 14.0 | PASS
5969.625000 134 0.6 14.0 | PASS
5982.875000 13.3 0.7 14.0 | PASS
5982.625000 13.3 0.7 14.0 | PASS
5977.375000 13.2 0.8 14.0 | PASS
5982.375000 13.2 0.8 14.0 | PASS
5969.375000 13.2 0.8 14.0 | PASS
5977.125000 13.2 0.8 14.0 | PASS
5976.375000 13.2 0.8 14.0 | PASS
5974.375000 13.2 0.8 14.0 | PASS
5971.125000 13.1 0.9 14.0 | PASS
5980.125000 13.1 0.9 14.0 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

In Band

Levelin dBm

5.98 6
Frequency in GHz

5865 588 5.9 5.96

Limit X Fail

Level

Measurement 1

Setting Instrument Value Target Value
Start Freguency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.06500 GHz 6.06500 GHz
Span 200.000 MHz 200.000 MHz
RBW 500.000 kHz ~ 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (5965 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5965.000000 38.500000 320.000000 5945.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
5965.000000 5984.250000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
15 —
10+ WWM
£
m
©
£
4
[}
—
5925 5.93 5.94 5.95 5.96 5.97 5.98 5.99 6 6.005
Frequency in GHz
Bandwidth
Ref Level 10.00 dBm * RBW I M=
Att JOUGE  BWT ifl4us » VBW D Me  Mode 2uto FFT
S50 Count 200,200
1Pk Max
i
0 dem {
-10 dhm [ PN S — E 1 —
20 dBm ‘ l'T
20 dBm 15
A
40 Ay - T -.»' . — ~
_.sé =_ =
L0 dBnr
70 d8
£0 98
CF 5.905 Gz 100 pts 20» 0.0 MMz
] 4 4 4
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.92500 GHz 5.92500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
W/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6205 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6205.000000 43.250000 320.000000 6183.375000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6205.000000 6226.625000 9.5 | PASS
26 dB Bandwidth
15 -
1071
O_-
E +4
o
T 10T
£ 1
¢
(]
-
43.250 MHz M

6.145%6.15 6.16 617 618 6.19 6.2 621 622 623 624 625 6.265.265
Frequency in GHz

Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

[

Ref Lavel 0.00 dBo
b ALt 10 o

&5 Count 200/200

» RBW 500 tHz

SWT 20.3 uz = YBW

Mg

Mode Auto FFT

@ 1P} Max

10 dam

20 dhy—t T

<30 dam

AQ Jany

-%l\bhn‘.n.:ﬁlv-w“-x--
an s

TN\

v TN

£0 danr

70 dénr

400 pts

€0 dim t

L0 g&m

CF 6,205 UMz

i
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.14500 GHz 6.14500 GHz
Stop Frequency 6.26500 GHz 6.26500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

ﬁr\ 1200 MMz

Power Spectral Density (SA-1) (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6205.000000 6187.574257 | 8.828 23.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Densty (SA-1)
45__
40__
£ 07T
a
3 1
= 20+
e 1
]
10T
3\
6.185 6.19 6.195 6.2 6.205 6.21 6.215 6.22 6.225
Frequency in GHz
Lirit 2 PSD ——— Sumleve
In-Band Emissions (6205 MHz; 24.000 dBm; 40 MHZz)
Result
DUT Frequency Result
(MHz)
6205.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6189.625000 12.2
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6223.375000 12.2 0.0 12.2 | PASS
6210.625000 12.1 0.1 12.2 | PASS
6197.875000 12.1 0.1 12.2 | PASS
6223.125000 12.0 0.2 12.2 | PASS
6186.625000 11.9 0.3 12.2 | PASS
6188.125000 11.9 0.3 12.2 | PASS
6208.125000 11.9 0.3 12.2 | PASS
6211.625000 11.9 0.3 12.2 | PASS
6207.375000 11.9 0.3 12.2 | PASS
6202.375000 11.9 0.3 12.2 | PASS
6208.875000 11.9 0.4 12.2 | PASS
6213.375000 11.8 0.4 12.2 | PASS
6222.375000 11.8 0.4 12.2 | PASS
6215.625000 11.8 0.4 12.2 | PASS
6211.125000 11.8 0.4 12.2 | PASS
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

In Band

6105 6.12

Level

6.26 6.28 6.305

6.24

6.2 6.22
Frequency in GHz

6.14 6.16 6.18

Limit X Fail

Occupied Channel Bandwidth 99% (6205 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6205.000000 38.500000 320.000000 6185.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6205.000000 6224.250000 7125.000000 | PASS
99 %Bandwidth
15 -
10T W\M/\AJJ\/\

S

oa)

©

£

S

(]

-

38.500 MHz
6.165 6.17 6.18 6.19 6.2 6.21 6.22 6.23 6.24 6.245
Frequency in GHz
Bandwidth
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

oo
Ref Level 10.00 dBm * RBW 1 M=z
Att 6 BWT fL4us » VBW D Me  Mode 2uto FFT
251 Count 200/200
@ 1P} Max
2 d&m
-30 dhm f V= = .
lI
20 dim
30 dam—+ P c—y
!
30 ATy —— -t ! L
~ I3 o —
S0 dam— T
£0 damy
70 d8m
£0 dam
| | |
CF 6.205 GHz 100 pts an 80,0 MMz
aas W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.24500 GHz 6.24500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6405 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6405.000000 53.500000 320.000000 6374.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6405.000000 6428.250000 13.1 | PASS
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
26 dB Bandwidth
20 —
10T
5 of
©
£ T
@ 10T
) 4
o W
20+ _
30+
6.3556.36 6.37 6.38 6.39 6.4 6.41 6.42 6.43 6.44 6.456.455
Frequency in GHz
Bandwidth
Ref Laved -5.00 cBm - WBW 1 M-
b ALt Sdh BWT 153 uz » VBW I Mz Made Auto FFT
S5 Count 200,/200
1PN Mas
-10 diim ~abr
4' |
20 dhm
20 o — - I
20 dam—| i
\
0 hm— '
\
€0 d8m \
<70 dbm
0 30 M=t
20 dhm
100 dim ;
CF 6,45 Gz 200 pts mn 100.0 M-z
4
Measurement
Setting Instrument Target Value

Value
Start Frequency 6.35500 GHz 6.35500 GHz
Stop Frequency 6.45500 GHz 6.45500 GHz

Span 100.000 MHz 100.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 200 ~ 200
Sweeptime 15.250 us AUTO
Reference Level -5.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 5.000 dB 5.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6405 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6405.000000 6387.178218 | 8.526 23.0 | PASS

Ports

Port State

1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA-1)

5

-

-

Levelin dBm
85

o

6.385 6.39 6.395 6.4 6.405 6.41 6.415 6.42 6.425
Frequency in GHz

Limit L 2 PSD ———  Sumleve

In-Band Emissions (6405 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
6405.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6400.750000 15.0
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) | (dB) | (dBm)
6393.750000 14.8 0.2 15.0 | PASS
6401.750000 14.8 0.2 15.0 | PASS
6395.750000 14.7 0.3 15.0 | PASS
6399.250000 14.7 0.3 15.0 | PASS
6397.250000 14.6 0.3 15.0 | PASS
6403.250000 14.6 0.3 15.0 | PASS
6387.250000 14.6 0.4 15.0 | PASS
6401.250000 14.6 0.4 15.0 | PASS
6407.250000 14.6 0.4 15.0 | PASS
6402.750000 14.6 0.4 15.0 | PASS
6396.250000 14.6 0.4 15.0 | PASS
6394.250000 14.6 0.4 15.0 | PASS
6398.250000 14.6 0.4 15.0 | PASS
6402.250000 14.6 0.4 15.0 | PASS
6398.750000 14.6 0.4 15.0 | PASS
In Band

Levelin dBm

PROPRIETARY

6.305 6.32 6.34 6.36 6.38 6.4 6.42 6.44 6.46 6.48 6.505
Frequency in GHz
Level Limit X Fail
Measurement 1

Setting Instrument Value Target Value
Start Frequency 6.30500 GHz 6.30500 GHz
Stop Frequency 6.50500 GHz 6.50500 GHz
Span 200.000 MHz 200.000 MHz
RBW 1.000 MHz >=700.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (6405 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6405.000000 39.000000 320.000000 6385.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6405.000000 6424.250000 7125.000000 | PASS
99 %Bandwidth
15 -
101 Ww
e 1
m
©
£
B
]
-
39.000 MHz
6.365 6.37 6.38 6.39 6.4 6.41 6.42 6.43 6.44 6.445
Frequency in GHz
Bandwidth
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

oo
Ref Level 10.00 dBm * RBW 1 M=z
Att 6 BWT fL4us » VBW D Me  Mode 2uto FFT
251 Count 200/200
@ 1P} Max
2 dem .
4, :
-10 dhm—rt + e T T B B e
20 dim
30 dBm—t . S U SESS— S—
/
|
30 ATy —— .t ! |
S0 dam— T
£0 damy
70 d8m
£0 dam
| | |
CF 6,405 GH2z 100 pts an 80,0 MMz
- W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 6.36500 GHz 6.36500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5985 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5985.000000 84.500000 320.000000 5943.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5985.000000 6027.750000 10.1 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
15 —
10t
0 -+
n% -10 T
© +
£
4
[}
—
5.865 5.88 5.9 5.92 594 596 598 6 6.02 6.04  6.06 6.08 6.105
Frequency in GHz
Bandwidth
Ref Laved 0.00 B » RBW 1 MH:2
SR OB SWY 32442 &« VBW I MM  Mode Auto FFT
S51L Count 200,/200
o 1Pk Max
i
10 dim—t —— TS
N ‘
20 dhm—r1 J '
. x 1
0 d6 |‘ T
AQ dam .’I ‘
N vi Y -
,..7,' VW W At
£0 4 .Jr" -
" ".‘ “\ el
70 d@ n
\
L0 g8 ;
1
CF 5.985 Gz AH0 pts mn 240.0 MH2
] 4 4
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.10500 GHz 6.10500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 0.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (5985 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency
(MHz)

Frequency PSD Limit Result
(MHz) (dBm) Max
(dBm)

6.331 23.0

5985.000000 6022.750000 PASS

Ports

Port State

1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA-1)

8

-

-

Levelin dBm
85

‘\

5945 5.95 5.96 5.97 5.98 5.99 6 6.01

6.02 6.025

Frequency in GHz
Lirit L 2 PSD ——  Sumleve
In-Band Emissions (5985 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Result
(MHz)
5985.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6021.250000 12.1
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) | (dB) | (dBm)
6022.750000 121 0.0 12.1 | PASS
6020.250000 12.0 0.1 12.1 | PASS
5999.750000 11.9 0.2 12.1 | PASS
6009.750000 11.9 0.3 12.1 | PASS
6018.750000 11.9 0.3 12.1 | PASS
6015.250000 11.8 0.3 12.1 | PASS
6010.750000 11.8 0.3 12.1 | PASS
6021.750000 11.8 0.3 12.1 | PASS
5991.750000 11.8 0.3 12.1 | PASS
6017.750000 11.8 0.3 12.1 | PASS
6011.750000 11.8 0.3 12.1 | PASS
6020.750000 11.8 0.3 12.1 | PASS
6012.750000 11.8 0.4 12.1 | PASS
6019.750000 11.7 0.4 12.1 | PASS
6002.250000 11.7 0.4 12.1 | PASS
In Band

Levelin dBm

Level

Limit

Measurement 1

5.95 6
Frequency in GHz

Fail

Setting Instrument Value Target Value
Start Frequency 5.78500 GHz 5.78500 GHz
Stop Frequency 6.18500 GHz 6.18500 GHz
Span 400.000 MHz 400.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz ~ 3.000 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (5985 MHz; 24.000 dBm; 80 MHZz)
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5985.000000 79.000000 320.000000 5945.500000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5985.000000 6024.500000 7125.000000 | PASS
99 %Bandwidth

PROPRIETARY

15 —_
10+ f\/’\MW\/V\N\/\/\
=
m
©
5
g
79.000 MHz
5906 592 5.94 5.96 5.98 6 6.02 6.04 6.065
Frequency in GHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

[
Ref Level 10.00 dBm * RBW 2 MHz
Att 96 BWT 165 us » VBW 10 M2 Moade Auto FFT
251 Count 200/200
9 1P} Max
2 dBm
-10 dhm—rt $ it
20 dim
30 dam—+ —— _—
i \
40 ARy — -t ‘ -
S =
S0 danr—t T
£0 dany
70 dém
£0 dam
| | |
CF 5.985 GHz 100 pts Span 1600 MMz
aas W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.06500 GHz 6.06500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6225 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6225.000000 88.500000 320.000000 6181.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6225.000000 6269.750000 9.0 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
15 —
10 T
0 -+
D% 1
Q107
£ T
4
[}
—
6.105 6.12 6.14  6.16 6.18 6.2 6.22 6.26 6.28 6.3 6.32 6.345
Frequency in GHz
Bandwidth
Ref Laved 0.00 B » RBW 1 MH:2
SR OB SWY 32442 &« VBW I MM  Mode Auto FFT
S51L Count 200,/200
o 1Pk Max
|
30 By { ".wr R 1-\,«_:-.\. T, 1‘47‘.‘,]
20 dhmy '»i 1
[ | |
<30 dBm— : :
| }
AD B 2 4
J
" ?" \ -
Q54 l - "'b." DA h! VrAhan .
EQ Ao b 2 WP
70 d8 ‘
\
L0 g8 ;
1
CF 6,225 UMz AH0 pts mn 240.0 MH2 )
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.10500 GHz 6.10500 GHz
Stop Frequency 6.34500 GHz 6.34500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 0.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6225.000000 6199.750000 | 5.598 23.0 | PASS

Ports

Port State

1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA-1)

8

-

-

Levelin dBm
85

J—+

-

6.185 6.19 6.2 6.21 6.22 6.23 6.24 6.25

6.26 6.265

Frequency in GHz
Lirit L 2 PSD ——  Sumleve
In-Band Emissions (6225 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Result
(MHz)
6225.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6211.750000 115
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6210.250000 114 0.0 11.5 | PASS
6208.250000 11.3 0.2 11.5 | PASS
6188.250000 11.3 0.2 11.5 | PASS
6211.250000 11.3 0.2 11.5 | PASS
6215.750000 11.2 0.3 11.5 | PASS
6212.750000 11.2 0.3 11.5 | PASS
6202.250000 11.2 0.3 11.5 | PASS
6195.250000 11.2 0.3 11.5 | PASS
6214.250000 11.2 0.3 11.5 | PASS
6187.250000 111 0.3 11.5 | PASS
6209.250000 1.1 0.3 11.5 | PASS
6209.750000 1.1 0.4 11.5 | PASS
6219.250000 111 0.4 11.5 | PASS
6201.250000 111 0.4 11.5 | PASS
6193.250000 111 0.4 11.5 | PASS
In Band

Levelin dBm

6.025 6.05 6.1

Level

Limit

Measurement 1

6.15 6.2

6.25

Frequency in GHz

X Fail

Setting Instrument Value Target Value
Start Frequency 6.02500 GHz 6.02500 GHz
Stop Frequency 6.42500 GHz 6.42500 GHz
Span 400.000 MHz 400.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz ~ 3.000 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (6225 MHz; 24.000 dBm; 80 MHz)
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6225.000000 80.000000 320.000000 6185.500000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6225.000000 6265.500000 7125.000000 | PASS
99 %Bandwidth

15 —_
07 FWW\\/‘/\A/\/NV\/\\/'\/\/J\\/\
£
m
©
=
g
80.000 MHz
6.145  6.16 6.18 6.2 6.22 6.24 6.26 6.28 6.305
Frequency in GHz
Bandwidth
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

oo

Ref Level 10.00 dBm * RBW 2 MHz

Att 96 BWT 165 us » VBW 10 M2 Moade Auto FFT

251 Count 200/200
9 1P} Max

2 dém -

| - - - =
-30 dhm—rt + A ¥ e B s =NV
|

20 dim

20 dam—r 1

30 ARy — s . ~ -

— |

E0 dhm—rt- +

£0 dany

70 dém

£0 dam

| | |
CF 6,225 GHz 100 pts Span 1600 MMz
aas W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 6.14500 GHz 6.14500 GHz
Stop Frequency 6.30500 GHz 6.30500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6385 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6385.000000 85.500000 320.000000 6342.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6385.000000 6427.750000 8.9 | PASS
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26 dB Bandwidth

Levelin dBm

6.265 6.28 6.3 6.32 634 636 638 6.4 6.42 644 646 648 6.505
Frequency in GHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Dectram oo
Ref Laveld 0.00 B » RBW | MH:2
e ALt WO SWY 3244 & VBW I MH2  Mode Auto FFT
S50 Count 200,/200
19 1P} Max
|
10 dam
“n .{.» N A Ag4
20 dhm—r1t + .| >
<30 dBm ‘l ;v‘
40 dBm—t- A
¥
S0 dhm R T w -
Ny & aEsc ts
a0 S -
70 dénmr | . .
€0 dEm ‘
L0 g&m
CF 6,305 QM2 AH0 pts wn 240.0 MH2
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.26500 GHz 6.26500 GHz
Stop Frequency 6.50500 GHz 6.50500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6385 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6385.000000 6381.750000 | 5.276 23.0 | PASS

Ports
Port
1
2
3

State
used
used
used
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427 West 12800 South, Draper, UT 84020

Power Spectral Densty (SA-1)
40 p—
% -+
e 1+
a
T 20T
£ 4
> 101
- -+ ‘ ~./
O-/ ~
6.345 6.35 6.36 6.37 6.38 6.39 6.4 6.41 6.42 6.425
Frequency in GHz
Lirit 2 PSD ——— Sumleve
In-Band Emissions (6385 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Result
(MHz)
6385.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6352.250000 10.6
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6352.250000 10.6 0.0 10.6 | PASS
6381.250000 10.6 0.1 10.6 | PASS
6389.750000 10.5 0.1 10.6 | PASS
6352.750000 10.5 0.1 10.6 | PASS
6350.750000 10.5 0.1 10.6 | PASS
6357.750000 10.5 0.1 10.6 | PASS
6399.750000 10.5 0.2 10.6 | PASS
6362.750000 10.5 0.2 10.6 | PASS
6384.250000 10.5 0.2 10.6 | PASS
6372.250000 10.5 0.2 10.6 | PASS
6397.750000 10.5 0.2 10.6 | PASS
6398.250000 10.5 0.2 10.6 | PASS
6370.250000 10.4 0.2 10.6 | PASS
6355.250000 10.4 0.2 10.6 | PASS
6348.250000 10.4 0.2 10.6 | PASS
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# UNIFIED
" 4 COMPLIANCE

LABORATORY
In Band
T

£

is)

©

£

g

(]

.}

6.185 6.25 6.3 6.35 6.4 6.45 6.5 6.55
Frequency in GHz
Level Limit X Fail
Measurement 1

Setting Instrument Value Target Value
Start Freguency 6.18500 GHz 6.18500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 400.000 MHz 400.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz ~ 3.000 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (6385 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6385.000000 79.000000 320.000000 6345.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6385.000000 6424.500000 7125.000000 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
20 —
o /VV\[W\/\/M
e 1
m
©
£
4
[}
—
6.305 6.32 6.34 6.36 6.38 6.4 6.42 6.44 6.465
Frequency in GHz
Bandwidth
Spectram c3
Ref Level 10.00 dBm * RBW 2 MHz
Att NGB BWT 169 us & VBW 10 MM Made Auto FFT
S50 Count 200,200
1Pk Max
0 dim
SUE LT WA SR S et Fa e
<20 d&m £ S
| "
0 dBm ¢
[ +f \
40 Mt -:‘t e Sa——
S0 g
L0 dBnr
70 d8
£0 98
CF 6,305 QM2 100 pts mn 160.0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.30500 GHz 6.30500 GHz
Stop Frequency 6.46500 GHz 6.46500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE

LABORATORY
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6025 MHz; 24.000 dBm; 160 MHZz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6025.000000 172.000000 320.000000 5939.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6025.000000 6111.500000 10.2 | PASS
26 dB Bandwidth
15 -
1071
0_-
E 10 T
© =+
£
¢
(]
-
172.000 MHz
5785 585 59 595 6 6.05 6.1 6.15 6.2 6.265
Frequency in GHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

oo

Ref Laved 0.00 dBo
b ALt 10

» RBW 2 MH2
SWT 1 ms & VBW 10 MH2

Mode Auto Sweep

851 Count 200/200
19 1P} Max
i
10 d&m i r - e o
20 dhmy T I ' ;7
30 dBm |- !
|| \
A0 dBm—r- ! 1
S0 dhm i: e peeTe R
€0 dEm ‘
L0 g&m
CF 6,025 GHz AH0 pts mn 4900 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.78500 GHz 5.78500 GHz
Stop Frequency 6.26500 GHz 6.26500 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 480 ~ 480
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 10.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (SA-1) (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6025.000000 6101.750000 | 3.322 23.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
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427 West 12800 South, Draper, UT 84020

6.105

Power Spectral Densty (SA-1)

35 —

% -+
E 20T
s}
] 4
= 107
g i
3 0 __(/_, —\/ \ ( V I \

-10 1

5.945 5.96 5.98 6 6.02 6.04 6.06 6.08
Frequency in GHz
Lirit 2 PSD ——— Sumleve

Occupied Channel Bandwidth 99% (6025 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

BT

10T

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6025.000000 160.000000 320.000000 5946.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6025.000000 6106.250000 7125.000000 | PASS
99 %Bandwidth

o st o o IR 0 )

160.000 MHz

5.865

Bandwidth

5.9

5.95

6

6.05

Frequency in GHz

6.15

6.185
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.18500 GHz 6.18500 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >= 4.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

N 200 MMz
2 as WI

ctruam (e
Ref Level 10.00 dBm » RBW 5 MWz
Att A6 BWT fm: & VEBW 20 M2 Mode Auto Sweep
251 Count 200/200
@ 1P} Max
|
2 dém j
30 dhm—r + y - I
-20 dBm - ’
30 dam—r
—r—— t
40 ATy — . ‘
S0 g8
£0 dany |
70 d8m ‘
£0 dam
|
CF 6,025 UMz 129 pts
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
5921.750000 -26.6 -35.6 -27.0 8.6 | PASS
39985.250000 -25.0 -35.8 -27.0 8.8 | PASS
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
39985.250000 -25.0 -2.0 -27.0
39987.750000 -25.3 -1.7 -27.0
39964.750000 -25.4 -1.6 -27.0
39998.250000 -25.5 -1.5 -27.0
39990.750000 -25.5 -1.5 -27.0
39989.750000 -25.5 -1.5 -27.0
39858.250000 -25.6 -1.4 -27.0
39901.250000 -25.6 -1.4 -27.0
39985.750000 -25.7 -1.3 -27.0
39953.250000 -25.7 -1.3 -27.0
39988.750000 -25.7 -1.3 -27.0
39999.250000 -25.7 -1.3 -27.0
39928.750000 -25.7 -1.3 -27.0
39980.750000 -25.7 -1.3 -27.0
39990.250000 -25.9 -1.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
N
§ of
© -+
£
@
()
-
1G 2G 3G 4G 56 6 8 10G 20G 30G 140G
Frequency inHz
Limit T Threshold X Qitical X Final Qritical
L 2 Fail Pass SumLevel
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Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6025 MHz; 24.000

dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36497.640699 -41.1 -0.1 -41.2
36499.703134 -41.1 -0.1 -41.2
36496.953220 -41.2 0.0 -41.2
36490.765914 -41.2 0.0 -41.2
36455.017031 -41.2 0.0 -41.2
36479.766257 -41.2 0.0 -41.2
36470.829037 -41.2 0.0 -41.2
36489.390957 -41.2 0.0 -41.2
36496.265742 -41.2 0.0 -41.2
36490.078435 -41.2 0.0 -41.2
36477.703822 -41.3 0.1 -41.2
36492.140871 -41.3 0.1 -41.2
36492.828349 -41.3 0.1 -41.2
36461.204337 -41.3 0.1 -41.2
36499.015656 -41.3 0.1 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Levelin dBm

Restricted Band

1G

Limit

3G

Threshold

4G 5G 6

X

Qitical

8 10G
FrequencyinHz

40G

——  SumlLevel

Emissions in restricted frequency bands (Peak) (6025 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level
(dBm)

Limit
(dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36465.329208 -33.8 12.6 -21.2
36441.267460 -33.9 12.7 -21.2
36471.516515 -33.9 12.7 -21.2
36493.515828 -33.9 12.7 -21.2
36481.828693 -33.9 12.7 -21.2
36450.204681 -33.9 12.7 -21.2
36499.703134 -34.0 12.8 -21.2
36430.955283 -34.1 12.9 -21.2
36474.953908 -34.3 13.1 -21.2
36439.205025 -34.6 13.4 -21.2
36469.454080 -34.6 13.4 -21.2
36475.641386 -34.7 135 -21.2
36467.391644 -34.7 135 -21.2
36485.953564 -34.7 135 -21.2
36448.829724 -34.7 13.5 -21.2

Measurement Settings
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427 West 12800 South, Draper, UT 84020

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

N

N (R R

40000.000000

18000.000000

Restricted Band

Levelin dBm

1G 2G 3G 4G 5G 6 8 10G 200G 330G 400G
FrequencyinHz
Limit B Threshold X Qitical X Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (6185 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6185.000000 175.000000 320.000000 6097.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6185.000000 6272.500000 9.7 | PASS

TR9804_E7-Audience_FCC_15.407_UNII-5_SP_Annex_02 Page 55 of 182

PROPRIETARY



UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
15 e
10 T
0 -+
D% 4
Q10+
£ T
4
[}
—
5.945 6 6.05 6.1 6.15 6.2 6.25 6.3 6.35 6.4 6.425
Frequency in GHz
Bandwidth
Spoctram ‘m
Ref Laved 0.00 dBm - RBW 2 MHz
e ALt WO SWT 1ms & VBW 10 MHZ  Mode Auto Sweep
S51L Count 200,/200
1PN Mas
-10 dam T oy g e
( l’ "*
20 dhmy
I |
0 d8 T T
J Y
AQ dam . 5
[ \
=0 dhm “LL . .
Lansdon-d oy
_.m,‘.q,_m.ut.ﬂ 4 Wi L O W) ol
70 d8
€0 d8
£0 o8
CF 6,185 Gz AH0 pts wn 4490.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Frequency 6.42500 GHz 6.42500 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~1.600 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 480 ~ 480
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Attenuation 10.000dB 10.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (SA-1) (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6185.000000 6159.750000 | 2.265 23.0 | PASS

Ports

Port State

1 | used
2 | used
3 | used
4 | used

8¢

Power Spectral Density (SA-1)

10T

Levelin dBm

-10 T

liS=sE=s=t

e

6.105

Limit

6.12

6.14

L 2 PSD

6.16 6.18

6.2 6.22 6.24 6.265

Frequency in GHz

—— Sumleve

Occupied Channel Bandwidth 99% (6185 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6185.000000 162.500000 320.000000 6103.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6185.000000 6266.250000 7125.000000 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
25 —
20 -+
. 101 /\—"\f\/"\"\/\’\"\’\/’\"’\/\,\,\/—/\/—/\
m -+
©
£
4
[}
—
6.025 6.05 6.1 6.15 6.2 6.25 6.3 6.345
Frequency in GHz
Bandwidth
Ref Level 10.00 dBm » RBW =Wz
Att JOGE BWT Lmz e VEW 20 M2 Mode Auto Sweep
S50 Count 200,200
1Pk Max
i
0 dem :
-10 dhm f S S W el K »".l
20 dBm [ =
20 dany ‘ / L
sk e = N g
30 by - -
S0 g
L0 dBnr
70 d8
£0 98
CF 6,185 Gz 129 pts %n J20.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.02500 GHz 6.02500 GHz
Stop Frequency 6.34500 GHz 6.34500 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >= 4.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Tx Spurious Emission (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
39954.750000 -25.2 -35.8 -27.0 8.8 | PASS
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
39954.750000 -25.2 -1.8 -27.0
39986.250000 -25.4 -1.6 -27.0
39991.750000 -25.7 -1.3 -27.0
39985.750000 -25.7 -1.3 -27.0
39982.750000 -25.7 -1.3 -27.0
39967.250000 -25.7 -1.3 -27.0
39997.250000 -25.7 -1.3 -27.0
39966.750000 -25.8 -1.2 -27.0
39979.750000 -25.8 -1.2 -27.0
39965.250000 -25.9 -1.1 -27.0
39999.250000 -25.9 -1.1 -27.0
39912.250000 -25.9 -1.1 -27.0
39946.750000 -25.9 -1.1 -27.0
39986.750000 -25.9 -1.1 -27.0
39953.750000 -25.9 -1.1 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

BT

o
! 1
T T

Spurious

Levelin dBm
8

5

1G

Limit

2 Falil

3G

4G 56 6

Threshold

Pass

X

8 10G
FrequencyinHz

Qitical
SumLevel

40G

Emissions in restricted frequency bands (Average) (6185 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36495.578263 -41.1 -0.1 -41.2
36498.328177 -41.1 -0.1 -41.2
36479.078779 -41.2 0.0 -41.2
36488.016000 -41.2 0.0 -41.2
36491.453392 -41.2 0.0 -41.2
36476.328865 -41.2 0.0 -41.2
36490.765914 -41.2 0.0 -41.2
36485.266085 -41.2 0.0 -41.2
36487.328521 -41.2 0.0 -41.2
36485.953564 -41.2 0.0 -41.2
36486.641042 -41.2 0.0 -41.2
36474.953908 -41.3 0.1 -41.2
36496.265742 -41.3 0.1 -41.2
36490.078435 -41.3 0.1 -41.2
36496.953220 -41.3 0.1 -41.2

Measurement Settings
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427 West 12800 South, Draper, UT 84020

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

T I

Levelin dBm

Restricted Band

1G

Limit

Threshold

4G 56 6 8

FrequencyinHz

X Qitical

Final Qitical

——  Sumlevel

Emissions in restricted frequency bands (Peak) (6185 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)

36483.203650 -34.3 13.1 -21.2
36480.453736 -34.3 13.1 -21.2
36488.703478 -34.4 13.2 -21.2
36497.640699 -34.5 13.3 -21.2
36463.266773 -34.5 13.3 -21.2
36486.641042 -34.6 134 -21.2
36482.516171 -34.7 13.5 -21.2
36460.516859 -34.7 135 -21.2
36492.140871 -34.8 13.6 -21.2
36462.579294 -34.8 13.6 -21.2
36466.704165 -34.8 13.6 -21.2
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427 West 12800 South, Draper, UT 84020

36476.328865 -34.9 13.7 -21.2
36458.454423 -34.9 13.7 -21.2
36471.516515 -34.9 13.7 -21.2
36456.391988 -35.0 13.8 -21.2
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2

Levelin dBm

Restricted Band

Limit

4G 56 6
FrequencyinHz

X Qitical X

Final Qitical

——  SumlLevel

Emission Bandwidth 26 dB (6325 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6325.000000 171.000000 320.000000 6237.500000
DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6325.000000 6408.500000 10.8 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
15 —
10 T
0 -+
D% 1
Q10T
£ T
4
[}
—
6.085 6.15 6.2 6.25 6.3 6.35 6.4 6.45 6.5 6.565
Frequency in GHz
Bandwidth
Spoctram ‘m
Ref Laved 0.00 dBm - RBW 2 MHz
e ALt WO SWT 1ms & VBW 10 MHZ  Mode Auto Sweep
S51L Count 200,/200
1PN Mas
.10 dam | t G T v T Ry werrry
20 dhm 4
|
J
0 46 ¥
AQ dam J T
/ {
S0 dbm— . A = y
; 1 it e 1
g iy
o LA o a g
70 dém
i |
£0 o8
CF 6,325 UMz AH0 pts wn 4490.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.08500 GHz 6.08500 GHz
Stop Frequency 6.56500 GHz 6.56500 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~1.600 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 480 ~ 480
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Attenuation 10.000dB 10.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (SA-1) (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6325.000000 6300.750000 2.105 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA-1)
35 p—
w -+
E 20T
s}
B 4
c
= 10T
¢ 1
[} ‘
- 0 _Z' 7 ‘\
10T
6.245 6.26 6.28 6.3 6.32 6.34 6.36 6.38 6.405
Frequency in GHz
Lirit L 2 PSD ——  Sumleve

Occupied Channel Bandwidth 99% (6325 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6325.000000 160.000000 320.000000 6243.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6325.000000 6403.750000 7125.000000 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
25 —
20 -+
_ ol MWWW
m
©
£
4
[}
—
6.165 6.2 6.25 6.3 6.35 6.4 6.45 6.485
Frequency in GHz
Bandwidth
Ref Level 10.00 dBm » RBW =Wz
Att JOGE BWT Lmz e VEW 20 M2 Mode Auto Sweep
S50 Count 200,200
1Pk Max
i
0 dem :
<30 4t 4 - S Do i I \
-20 d&m j" “v_b
20 dany ;
30 ahry - - - — -
S0 g
L0 dBnr
70 d8
£0 98
CF 6,325 UMz 129 pts %n J20.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.48500 GHz 6.48500 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >= 4.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Tx Spurious Emission (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
19064.250000 -25.5 -43.5 -27.0 16.5 | PASS
39985.750000 -25.5 -35.8 -27.0 8.8 | PASS
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
39985.750000 -25.5 -1.5 -27.0
19064.250000 -25.5 -1.5 -27.0
39971.750000 -25.6 -1.4 -27.0
39958.750000 -25.7 -1.3 -27.0
39984.750000 -25.7 -1.3 -27.0
39954.250000 -25.7 -1.3 -27.0
39996.750000 -25.8 -1.2 -27.0
39959.250000 -25.8 -1.2 -27.0
39931.750000 -25.8 -1.2 -27.0
39963.250000 -25.9 -1.1 -27.0
39966.250000 -25.9 -1.1 -27.0
39997.250000 -25.9 -1.1 -27.0
39944.750000 -25.9 -1.1 -27.0
39961.750000 -25.9 -1.1 -27.0
39961.250000 -25.9 -1.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

BT

o
! 1
T T

Spurious

Levelin dBm
8

5

1G

Limit

2 Falil

3G

Pass

4G 56 6

Threshold

X

8 10G
FrequencyinHz

Qitical
SumLevel

40G

Emissions in restricted frequency bands (Average) (6325 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level
(dBm)

Limit
(dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36499.015656 -41.0 -0.2 -41.2
36496.953220 -41.1 -0.1 -41.2
36483.891128 -41.1 -0.1 -41.2
36483.203650 -41.2 0.0 -41.2
36497.640699 -41.2 0.0 -41.2
36490.765914 -41.2 0.0 -41.2
36489.390957 -41.2 0.0 -41.2
36495.578263 -41.2 0.0 -41.2
36468.766601 -41.2 0.0 -41.2
36499.703134 -41.2 0.0 -41.2
36462.579294 -41.2 0.0 -41.2
36498.328177 -41.2 0.0 -41.2
36473.578951 -41.2 0.0 -41.2
36496.265742 -41.2 0.0 -41.2
36481.141214 -41.2 0.0 -41.2

Measurement Settings
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427 West 12800 South, Draper, UT 84020

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

T I

Levelin dBm

Restricted Band

1G

Limit

Threshold

4G 56 6 8

FrequencyinHz

X Qitical

Final Qitical

——  Sumlevel

Emissions in restricted frequency bands (Peak) (6325 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)

19020.561857 -32.0 10.8 -21.2
19026.749164 -33.7 125 -21.2
18999.250023 -33.8 12.6 -21.2
19027.436643 -33.9 12.7 -21.2
19023.999250 -33.9 12.7 -21.2
36488.016000 -34.0 12.8 -21.2
19019.874379 -34.1 12.9 -21.2
18915.377644 -34.1 12.9 -21.2
19017.124465 -34.2 13.0 -21.2
18979.313146 -34.2 13.0 -21.2
19087.934752 -34.2 13.0 -21.2
36488.703478 -34.3 13.1 -21.2
18916.065123 -34.4 13.2 -21.2
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427 West 12800 South, Draper, UT 84020

19017.811943 -34.4 13.2 -21.2
19016.436986 -34.4 13.2 -21.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2

Restricted Band

Levelin dBm

1G 2G 3G 4G 56 6 8 10G 200G 330G  40G
Frequency inHz
bmt - Threshold X Qitical X Final Qitical —— SumlLevel

Emission Bandwidth 26 dB (6265 MHz; 24.000 dBm; 320 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6265.000000 340.000000 320.000000 6093.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6265.000000 6433.750000 12.3 | FAIL
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
15 —
10 T
0 -+
£ 4
m
©
£
4
[}
—
5785 5.9 6 6.1 6.2 6.3 6.4 6.5 6.6 6.7 6.745
Frequency in GHz
Bandwidth
Ref Laved 0.00 dBm * RBW 5 MH:
b ALt W SWT 1ms & VBW 20MH2  Mode Auto Sweep
S51L Count 200,/200
1PN Mas
rape) PrAL] A, O s =
| ? |
<20 dhm 1’
l‘ |
0 di '1 T
M ! |
A0 dBm e -
a \
S0 ahmy - '\"' - - vy -
éa;a:-f’l \ A AN v A
70 d8
€0 d8
£0 o8
CF 6,205 GHz BU4 pts wn SH0.0 MMz
4 ')
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78500 GHz 5.78500 GHz
Stop Frequency 6.74500 GHz 6.74500 GHz
Span 960.000 MHz 960.000 MHz
RBW 5.000 MHz ~5.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 384 ~ 384
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm AUTO
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 10.000dB 10.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (SA-1) (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6265.000000 6158.250000 | 0.200 23.0 | PASS

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA-1)
35 p—
w -+
E 20T
is)
B 4
c
— 10T
g 1
3
0 -
-10 T
6.105 6.15 6.2 6.25 6.3 6.35 6.4 6.425
Frequency in GHz
Lirit L 2 PSD ——  Sumlevel

In-Band Emissions (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6131.250000 12.3
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6128.750000 12.3 0.0 12.3 | PASS
6111.250000 12.3 0.0 12.3 | PASS
6173.750000 12.3 0.1 12.3 | PASS
6138.750000 12.3 0.1 12.3 | PASS
6133.750000 12.2 0.1 12.3 | PASS
6171.250000 12.2 0.1 12.3 | PASS
6123.750000 12.2 0.1 12.3 | PASS
6126.250000 12.2 0.1 12.3 | PASS
6178.750000 12.2 0.1 12.3 | PASS
6211.250000 12.2 0.1 12.3 | PASS
6218.750000 12.2 0.1 12.3 | PASS
6213.750000 12.2 0.1 12.3 | PASS
6141.250000 12.2 0.1 12.3 | PASS
6208.750000 12.2 0.2 12.3 | PASS
6136.250000 12.2 0.2 12.3 | PASS
In Band

Levelin dBm

\'g

6.2 6.4

Frequency in GHz

Level Limit X Fail

Measurement 1

Setting Instrument Value Target Value
Start Frequency 5.46500 GHz 5.46500 GHz
Stop Frequency 7.06500 GHz 7.06500 GHz
Span 1.600 GHz 1.600 GHz
RBW 5.000 MHz ~ 5.000 MHz
VBW 20.000 MHz >=15.000 MHz
SweepPoints 640 ~ 640
Sweeptime 6.400 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
18968.750000 -24.3 -47.6 -27.0 20.6 | PASS
39967.250000 -25.0 -35.9 -27.0 8.9 | PASS
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
18968.750000 -24.3 -2.7 -27.0
39967.250000 -25.0 -2.0 -27.0
39972.750000 -25.6 -1.4 -27.0
39929.750000 -25.7 -1.3 -27.0
39938.250000 -25.7 -1.3 -27.0
39989.250000 -25.7 -1.3 -27.0
39969.750000 -25.7 -1.3 -27.0
39966.250000 -25.7 -1.3 -27.0
39951.750000 -25.8 -1.2 -27.0
39959.750000 -25.8 -1.2 -27.0
39989.750000 -25.9 -1.1 -27.0
39927.750000 -25.9 -1.1 -27.0
39943.250000 -25.9 -1.1 -27.0
39993.750000 -25.9 -1.1 -27.0
39986.750000 -25.9 -1.1 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
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427 West 12800 South, Draper, UT 84020

Spurious

20 p—

g OT
o
©
£
g 07 X
Q
Qo r

1G 2G 3G 4G 56 6 8 10G 20G

FrequencyinHz
Limit T Threshold X Qitical Fnal Qitical
L 2 Fail Pass SumLevel

40G

Emissions in restricted frequency bands (Average) (6265 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
36493.515828 -41.2 0.0 -41.2
36499.015656 -41.2 0.0 -41.2
36498.328177 -41.2 0.0 -41.2
36467.391644 -41.2 0.0 -41.2
36459.829380 -41.2 0.0 -41.2
36494.890785 -41.2 0.0 -41.2
36496.265742 -41.2 0.0 -41.2
36492.828349 -41.2 0.0 -41.2
36496.953220 -41.2 0.0 -41.2
36494.203306 -41.2 0.0 -41.2
36476.328865 -41.3 0.1 -41.2
36472.203994 -41.3 0.1 -41.2
36488.703478 -41.3 0.1 -41.2
36473.578951 -41.3 0.1 -41.2
36499.703134 -41.3 0.1 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
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1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

A

Restricted Band

Levelin dBm

1G 2G 3G 4G 5G 6 8 10G

FrequencyinHz

Limit Threshold X Qitical

——  SumlLevel

Emissions in restricted frequency bands (Peak) (6265 MHz; 24.000

dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
36470.141558 -33.2 12.0 -21.2
36497.640699 -33.7 12.5 -21.2
36456.391988 -33.7 12.5 -21.2
36469.454080 -33.9 12.7 -21.2
36491.453392 -34.1 12.9 -21.2
36468.079123 -34.3 13.1 -21.2
36433.017718 -34.3 13.1 -21.2
36496.953220 -34.3 13.1 -21.2
36479.766257 -34.4 13.2 -21.2
36452.267117 -34.4 13.2 -21.2
36471.516515 -34.4 13.2 -21.2
36437.142589 -34.5 13.3 -21.2
36436.455111 -34.5 13.3 -21.2
36481.141214 -34.5 13.3 -21.2
36498.328177 -34.6 13.4 -21.2
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Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2

Levelin dBm

Restricted Band

3G

4G 56 6 8

10G

206

306G

40G

1G
Frequency inHz
bmt e Threshold X Qitical X Fnal Qitical —— SumlLevel
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Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
In-Band Emissions 5955.000 20.000000 | PASS
In-Band Emissions 6195.000 20.000000 | PASS
In-Band Emissions 6415.000 20.000000 | PASS
In-Band Emissions 6025.000 160.000000 | PASS
In-Band Emissions 6185.000 160.000000 | PASS
In-Band Emissions 6325.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6265.000 320.000000 | PASS
In-Band Emissions (5955 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Result
(MHz)
5955.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5963.245877 13.9
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
5964.295352 13.7 0.3 13.9 | PASS
5962.796102 135 0.4 13.9 | PASS
5960.847076 135 0.5 13.9 | PASS
5961.596702 13.3 0.6 13.9 | PASS
5963.395802 13.3 0.6 13.9 | PASS
5963.845577 13.3 0.7 13.9 | PASS
5963.995502 13.2 0.7 13.9 | PASS
5957.398801 13.2 0.8 13.9 | PASS
5962.946027 13.2 0.8 13.9 | PASS
5957.698651 13.2 0.8 13.9 | PASS
5960.997001 13.2 0.8 13.9 | PASS
5955.899550 13.1 0.8 13.9 | PASS
5964.145427 131 0.8 13.9 | PASS
5960.097451 13.1 0.8 13.9 | PASS
5963.695652 13.1 0.8 13.9 | PASS
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Levelin dBm

In Band

PROPRIETARY

5905591 5.92 593 5.94 5.95 5.96 597 5.98 5.99
Frequency in GHz
Level Limit X Fail
Measurement 1
Setting Instrument Value Target Value
Start Freguency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 100.000 MHz 100.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz ~900.000 kHz
SweepPoints 667 ~ 667
Sweeptime 1.100 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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In-Band Emissions (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6195.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6186.754123 12.2
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6186.754123 12.2 0.0 12.2 | PASS
6204.145427 12.0 0.2 12.2 | PASS
6200.547226 12.0 0.2 12.2 | PASS
6185.704648 12.0 0.2 12.2 | PASS
6187.953523 12.0 0.2 12.2 | PASS
6201.896552 12.0 0.2 12.2 | PASS
6197.248876 11.9 0.3 12.2 | PASS
6191.551724 11.9 0.3 12.2 | PASS
6190.202399 11.9 0.3 12.2 | PASS
6203.995502 11.9 0.3 12.2 | PASS
6186.154423 11.9 0.3 12.2 | PASS
6190.502249 11.9 0.3 12.2 | PASS
6201.596702 11.9 0.3 12.2 | PASS
6191.701649 11.8 0.4 12.2 | PASS
6187.053973 11.8 0.4 12.2 | PASS
In Band

Levelin dBm

6.1456.15 6.16 6.17 6.18 6.19 6.2 6.21 6.22 6.23 6.246.245
Frequency in GHz
Level Lirmit X Fail
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In-Band Emissions (6415 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6415.000000 | PASS

nband Peak
Frequency Level
(MHz) (dBm)
6405.704648 12.3

Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6405.704648 12.3 0.0 12.3 | PASS
6406.154423 12.3 0.0 12.3 | PASS
6409.152924 12.2 0.1 12.3 | PASS
6412.451274 12.2 0.1 12.3 | PASS
6407.353823 12.2 0.1 12.3 | PASS
6406.904048 12.1 0.2 12.3 | PASS
6411.251874 12.1 0.2 12.3 | PASS
6409.002999 121 0.2 12.3 | PASS
6411.101949 12.1 0.2 12.3 | PASS
6410.052474 12.1 0.2 12.3 | PASS
6406.304348 12.1 0.2 12.3 | PASS
6406.604198 12.0 0.3 12.3 | PASS
6410.952024 12.0 0.3 12.3 | PASS
6406.004498 12.0 0.3 12.3 | PASS
6411.551724 12.0 0.3 12.3 | PASS
In Band

Levelin dBm

6.365 6.37 6.38 6.39 6.4 6.41 6.42 6.43 6.44 6.45 6.466.465
Frequency in GHz
Level Limit X Fail
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In-Band Emissions (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6039.500000 12.0
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6102.500000 11.8 0.2 12.0 | PASS
6028.500000 11.8 0.2 12.0 | PASS
6044.500000 11.8 0.2 12.0 | PASS
6052.500000 11.7 0.3 12.0 | PASS
6090.500000 11.6 0.3 12.0 | PASS
6036.500000 11.6 0.4 12.0 | PASS
6018.500000 11.6 0.4 12.0 | PASS
6027.500000 11.6 0.4 12.0 | PASS
6099.500000 11.6 0.4 12.0 | PASS
6095.500000 11.6 0.4 12.0 | PASS
6033.500000 11.6 0.4 12.0 | PASS
6101.500000 11.6 0.4 12.0 | PASS
6073.500000 11.6 0.4 12.0 | PASS
6069.500000 115 0.4 12.0 | PASS
6076.500000 115 0.4 12.0 | PASS
In Band

Levelin dBm
8

5625 57 5.8 59 6 6.1 6.2 6.3 6.425
Frequency in GHz
Level Lirmit X Fail
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Measurement 1

In-Band Emissions (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6128.500000 10.1
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6128.500000 10.1 0.0 10.1 | PASS
6124.500000 10.1 0.0 10.1 | PASS
6125.500000 10.1 0.1 10.1 | PASS
6110.500000 10.0 0.2 10.1 | PASS
6151.500000 10.0 0.2 10.1 | PASS
6135.500000 10.0 0.2 10.1 | PASS
6132.500000 9.9 0.2 10.1 | PASS
6142.500000 9.9 0.2 10.1 | PASS
6133.500000 9.9 0.2 10.1 | PASS
6111.500000 9.9 0.2 10.1 | PASS
6137.500000 9.9 0.3 10.1 | PASS
6126.500000 9.9 0.3 10.1 | PASS
6123.500000 9.9 0.3 10.1 | PASS
6150.500000 9.8 0.3 10.1 | PASS
6127.500000 9.8 0.3 10.1 | PASS

Setting Instrument Value Target Value
Start Frequency 5.62500 GHz 5.62500 GHz
Stop Frequency 6.42500 GHz 6.42500 GHz
Span 800.000 MHz 800.000 MHz
RBW 2.000 MHz ~1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

TR9804_E7-Audience_FCC_15.407_UNII-5_SP_Annex_02
PROPRIETARY

Page 82 of 182



% UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

In Band

Levelin dBm

5785 5.9 6 6.1 6.2 6.3 6.4 6.5 6.585
Frequency in GHz

Level = Limit X Fail

In-Band Emissions (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6253.500000 11.1
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6248.500000 11.1 0.0 11.1 | PASS
6259.500000 11.1 0.1 11.1 | PASS
6258.500000 11.0 0.1 11.1 | PASS
6250.500000 11.0 0.1 11.1 | PASS
6257.500000 11.0 0.2 11.1 | PASS
6252.500000 10.9 0.3 11.1 | PASS
6251.500000 10.8 0.3 11.1 | PASS
6247.500000 10.8 0.3 11.1 | PASS
6254.500000 10.7 0.4 11.1 | PASS
6249.500000 10.7 0.5 11.1 | PASS
6256.500000 10.7 0.5 11.1 | PASS
6268.500000 10.7 0.5 11.1 | PASS
6264.500000 10.7 0.5 11.1 | PASS
6266.500000 10.7 0.5 11.1 | PASS
6269.500000 10.6 0.5 11.1 | PASS
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¢ UNIFIED
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In Band

Levelin dBm

5925 6 6.1 6.2 6.3 6.4 6.5 6.6 6.725
Frequency in GHz

Level Limit X Fail

Occupied Channel Bandwidth 99% (6265 MHz; 24.000 dBm; 320 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6265.000000 315.000000 320.000000 6106.250000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6265.000000 6421.250000 7125.000000 | PASS
99 %Bandwidth
BT
20 -+
c 10 1 MWMWW
oa)
©
£
S
(]
-
315.000 MHz
5945 6.05 6.1 6.15 6.2 6.25 6.3 6.35 6.4 6.45 6.5 6.55 6.585
Frequency in GHz
Bandwidth
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Ref Level 10.00 dBm » RBW =Wz

Att JNGBE BEWT Lmz & VW 20 W2 Mode 2uto Sweep
S50 Count 200,200

1Pk Max

0 dem

<20 dEm

[
~10 dhm [ ' Y s SRS Ve bk A et — Sl PV PN DUEISS W —

20 dBm— t

3 7 |
A0 QB — .

S0 danr

£0 dinr

-70 dBém

£0 gam

1

CF 6,205 GH2 256 pts N 0-40.0 M-z
—— #-

Measurement
Setting Instrument Target Value
Value
Start Freguency 5.94500 GHz 5.94500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 640.000 MHz 640.000 MHz
RBW 5.000 MHz >= 4.571 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 256 ~ 256
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Power Spectral Density (SA-2) 6195.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2)(2) 6195.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6205.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2)(2) 6205.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6225.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2)(2) 6225.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6185.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2)(2) 6185.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2) 6265.000 24.0 320.000000 | PASS
Power Spectral Density (SA-2)(2) 6265.000 24.0 320.000000 | PASS

Power Spectral Density (SA-2) (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6195.000000 6197.376238 | 14.764 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty (SA-2)
S
s}
©
£
2
]
-

Limit

Power Spectral Density (SA-2)(2) (6195 MHz; 24.000 dBm; 20 MHz)

PSD

6.192

6.194

6.196

Frequency in GHz

——  SumlLevel

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
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\ 6195.000000 | 6202.128713 | 13.733 | 23.0 | PASS |

Ports

Port State

1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA2)(2)

Levelin dBm

6.1856.186 6.188 6.19 6.192 6.14 6.196 6.198 6.2 6.202 6.2046.205
Frequency in GHz

Lirvit L 2 PSD ———  sSumleve

Power Spectral Density (SA-2) (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6205.000000 6201.039604 | 11.262 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density (SA2)

S Y

Levelin dBm

6.185 6.19 6.195 6.2 6.205 6.21 6.215 6.22 6.225
Frequency in GHz

Lirit L 2 PSD ———  Sumleve

Power Spectral Density (SA-2)(2) (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6205.000000 6189.950495 | 10.476 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Denstity (SA2)(2)
a) p—
20 -+
€ 4
us]
he)
£
g
]
-

6.185 6.19 6.195 6.2 6.205 6.21 6.215 6.22 6.225
Frequency in GHz

Lirit L 2 PSD ———  Sumleve
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Power Spectral Density (SA-2) (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6225.000000 6229.250000 | 11.481 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA2)

Levelin dBm

6.185 6.19 6.2 6.21 6.22 6.23 6.24 6.25 6.26 6.265
Frequency in GHz

Lirvit L 2 PSD ———  sSumleve

Power Spectral Density (SA-2)(2) (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6225.000000 6189.750000 | 10.421 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density (SA2)@2)

Levelin dBm

6.185 6.19 6.2 6.21 6.22 6.23 6.24 6.25 6.26 6.265
Frequency in GHz

Lirit L 2 PSD ———  Sumleve

Power Spectral Density (SA-2) (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6185.000000 6189.250000 | 10.529 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA2)

Levelin dBm

6.105 6.12 6.14 6.16 6.18 6.2 6.22 6.24 6.265
Frequency in GHz

Lirit L 2 PSD ———  Sumleve
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Power Spectral Density (SA-2)(2) (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6185.000000 6108.250000 | 10.045 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Denstity (SA2)(2)
25 —
20 -+

Levelin dBm

6.105 6.12 6.14 6.16 6.18 6.2 6.22 6.24 6.265
Frequency in GHz

Lirvit L 2 PSD ———  sSumleve

Power Spectral Density (SA-2) (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6265.000000 6258.750000 9.158 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density (SA2)

S8

Levelin dBm

6.105 6.15 6.2 6.25 6.3 6.35 64 6425
Frequency in GHz

Lirit L 2 PSD ———  Sumleve

Power Spectral Density (SA-2)(2) (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6265.000000 6109.750000 | 9.598 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Denstity (SA2)(2)
a) p—
20 -+
€ 1
s}
he)
£
g
Q
-

6.105 6.15 6.2 6.25 6.3 6.35 64 6425
Frequency in GHz

Lirit L 2 PSD ———  Sumleve
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1.1.2 High Gain Mode

Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5955.000 20.000000 | PASS
RF output power 5955.000 20.000000 | PASS
Power Spectral Density (SA-1) 5955.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5955.000 20.000000 | PASS
Frequency Stability 5955.000 20.000000 | PASS
Emission Bandwidth 26 dB 6195.000 20.000000 | PASS
Power Spectral Density (SA-1) 6195.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 6195.000 20.000000 | PASS
Emission Bandwidth 26 dB 6415.000 20.000000 | PASS
Power Spectral Density (SA-1) 6415.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 6415.000 20.000000 | PASS
Emission Bandwidth 26 dB 5965.000 40.000000 | PASS
Power Spectral Density (SA-1) 5965.000 40.000000 | PASS
In-Band Emissions 5965.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5965.000 40.000000 | PASS
Emission Bandwidth 26 dB 6205.000 40.000000 | PASS
Power Spectral Density (SA-1) 6205.000 40.000000 | PASS
In-Band Emissions 6205.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 6205.000 40.000000 | PASS
Emission Bandwidth 26 dB 6405.000 40.000000 | PASS
Power Spectral Density (SA-1) 6405.000 40.000000 | PASS
In-Band Emissions 6405.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 6405.000 40.000000 | PASS
Emission Bandwidth 26 dB 5985.000 80.000000 | PASS
Power Spectral Density (SA-1) 5985.000 80.000000 | PASS
In-Band Emissions 5985.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5985.000 80.000000 | PASS
Emission Bandwidth 26 dB 6225.000 80.000000 | PASS
Power Spectral Density (SA-1) 6225.000 80.000000 | PASS
In-Band Emissions 6225.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 6225.000 80.000000 | PASS
Emission Bandwidth 26 dB 6385.000 80.000000 | PASS
Power Spectral Density (SA-1) 6385.000 80.000000 | PASS
In-Band Emissions 6385.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 6385.000 80.000000 | PASS
Emission Bandwidth 26 dB 6025.000 160.000000 | PASS
Power Spectral Density (SA-1) 6025.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6025.000 160.000000 | PASS
Tx Spurious Emission 6025.000 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6025.000 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6025.000 160.000000 | PASS
Emission Bandwidth 26 dB 6185.000 160.000000 | PASS
Power Spectral Density (SA-1) 6185.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6185.000 160.000000 | PASS
Tx Spurious Emission 6185.000 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6185.000 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6185.000 160.000000 | PASS
Emission Bandwidth 26 dB 6325.000 160.000000 | PASS
Power Spectral Density (SA-1) 6325.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6325.000 160.000000 | PASS
Tx Spurious Emission 6325.000 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6325.000 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6325.000 160.000000 | PASS
Emission Bandwidth 26 dB 6265.000 320.000000 | PASS
Power Spectral Density (SA-1) 6265.000 320.000000 | PASS
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LABORATORY
In-Band Emissions 6265.000 320.000000 | PASS
Tx Spurious Emission 6265.000 320.000000 | PASS
Emissions in restricted frequency bands (Average) 6265.000 320.000000 | PASS
Emissions in restricted frequency bands (Peak) 6265.000 320.000000 | PASS

Emission Bandwidth 26 dB (5955 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 22.650000 320.000000 5944.425000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5967.075000 4.9 | PASS
26 dB Bandwidth

S

[oa

©

£

I3

>

]

—

22.650 MHz
5950 5960 5970 5980 5985
Frequency in MHz

Bandwidth
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(Soearen ) (%]

Ref Laved -10.00 cBm * RBW 300 kHz
b ALt Ddik SWT 253 us & VBW 1 MMZ  Mode Auta FFT
251 Count 200/200

@ 1P} Max

20 dam

|
30 At + [

f
<40 d&m m*

50 dam—t- —

£ BT e Vo, . -l

70 38

£0 dénm

20 dém

-300 dBm

CF 3.9535 GHz A0 pts an 60,0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.92500 GHz 5.92500 GHz
Stop Frequency 5.98500 GHz 5.98500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated EIRP | Limit Max | Gated RMS | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5955.000000 20.3 36.0 20.3 99.714 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Power Spectral Density (SA-1) (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5955.000000 5963.316832 | 7.751 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA-1)
45 p—
40 -+
£ 0T
m
5 4
c
= 20T
¢ 1
3
o7 H\
o
5945 5950 5955 5960 5965
Frequency in MHz
Lirit 2 PSD ——— Sumleve

PSD Connector 1
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Ref Level 10.00 dBm » RBW 1 MHz

Att JOGE BWT Lmz e VEW 1M Mode Sweep
251 Count 100/100

1Rm AvePwr

0 dem

CF 5,955 Gz 101 pts an 200 M-z
\ I\ 4
PSD Connector 2

Spectnem l

Ref Level 10.00 dgBm » RBW 1 MH:z

Att JOUE BWT fm: & VEW 1M Mode Sweep
S50 Count 100/100

1Rm AvgPwr

]

il

CFE 5.955 GHz 101 pts an 20.0 MHz
E————
\ Ji 4
Netuy P 0321011

PSD Connector 3
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Ref Level 10.00 dBm » RBW 1 MHz

Att DU BWT Lmz & VEW 1M Mode Sweep
251 Count 100/100

1Rm AvePwr

0 de

<10 dhm—1

CF 5,955 UMz 101 pts 20’\ 200 M-z
PSD Connector 4

Ref Level 10.00 dBm » RBW 1 MH:z

Att JOGEF BWT fmz & VEW 1M Mode Sweep
S50 Count 100/100

1AM AvgPwr

CFE 5.953 Gz 101 pts 2&" 20.0 MMz
—
\ Ji 4

Measurement
Setting Instrument Value Target Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Frequency 5.96500 GHz 5.96500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
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LABORATORY
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 2/ max. 15 max. 15
Stable 1/1 1
Max Stable Difference 0.00dB 0.50 dB

Occupied Channel Bandwidth 99% (5955 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5955.000000 19.250000 320.000000 5945.375000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5955.000000 5964.625000 7125.000000 | PASS
99 %Bandwidth
10T

Levelin dBm

19.250 MHz
5035 5940 5945 5950 5955 5960 5065 5970 5975
Frequency in MHz
Bandwidth
TR9804_E7-Audience_FCC_15.407_UNII-5_SP_Annex_02 Page 99 of 182

PROPRIETARY



Q f UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

oo

Ref Level 10.00 dBm * RBW 500 kHz
Att OO BWT fL3us » VBW MMz Made Auto FFT
251 Count 200/200

9 1P} Max

2 dBém

|
~310 dhmy—r T L
=

<20 dEm

30 dam—rt- —

40 akm

—
¥

g

£0 dam

CF 3.9535 GHz 100 pts an 40.0 MMz
e WI

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Frequency Stability (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max Result
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5955.000000 5954.990515 1.593 -9.485500 --- | PASS
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Levelin dBm

Frequency stability Pre

Center frequency

Levelin dBm

Frequency in MHz

—— MaxHold

Frequency stability

Frequency in MHz

2 Edge points Max Hold
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.94399 GHz 5.94399 GHz
Stop Frequency 5.96599 GHz 5.96599 GHz
Span 22.000 MHz 22.000 MHz
RBW 20.000 kHz <=22.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 10001 ~ 10001
Sweeptime 473.902 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 50 50
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Center frequency
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Emission Bandwidth 26 dB (6195 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6195.000000 22.200000 320.000000 6183.675000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6195.000000 6205.875000 5.4 | PASS
26 dB Bandwidth
10T
0__
£ -10 ::
[oa
©
£
I3
>
]
-
22.200 MHz
6165 617 6175 618 618 619 619 6.2 6205 621 6215 622 6225
Frequency in GHz
Bandwidth
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Ref Laved -10.00 cBm * RBW 300 kHz
b ALt Cdik SBWT 253 us & YBW 1 MMZ  Mode Auta FFT
250 Count 200/200
@ 1P} Max
I ™ il -
| f \
20 dam - T
J |
30 At ' N }
f
<40 dam
50 dam—+t
£ ATy = . - CEPFAVTLL N—
| u b, "l l.
i N

R

£0 démr

20 dém

-300 dBm

CF 6,193 GH2z A0 pts ﬂen 600 MMz

Measurement
Setting Instrument Target Value
Value

Start Freguency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.22500 GHz 6.22500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6195.000000 6187.277228 7.067 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
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Power Spectral Density (SA-1)
45 e
40 -+
E 0T
s}
= 4
= 20+t
e 1
]
10T :
O -+
6.1856.186 6.188 6.19 6.192 6.194 6.196 6.198 6.2 6.202 6.2046.205
Frequency in GHz
Linit 2 PSD ——— Sumleve

Occupied Channel Bandwidth 99% (6195 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6195.000000 19.500000 320.000000 6185.125000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6195.000000 6204.625000 7125.000000 | PASS
99 %Bandwidth
10T
=
s}
©
£
E
(]
—
19.500 MHz
6.175 6.18 6.185 6.19 6.195 6.2 6.205 6.21 6.215
Frequency in GHz
Bandwidth
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o

Ref Level 10.00 ¢Bm
Att 0 96

51 Count 200,/200

» RBW =0

BEWT 113 us » VW

X kHz

s Mz

Made Auto FFT

f@1F) tax

2 dém

310 dhm

<20 dam

30 dany

30 QBT ——

S

£0 dem

160 pts

70 dE&m
£0 da&m T
| |
CF 6,195 GHz
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.17500 GHz 6.17500 GHz
Stop Frequency 6.21500 GHz 6.21500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

an 40.0 M-z
W.

Emission Bandwidth 26 dB (6415 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6415.000000 22.800000 320.000000 6403.375000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6415.000000 6426.175000 4.3 | PASS
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26 dB Bandwidth

Levelin dBm

6385 639 6.3% 6.4 6.405 641 6415 642 6425 643 6435 644 6445
Frequency in GHz
Bandwidth
Ref Laved -10.00 B * RBW 300 kHz
e ALt DUk SWT 253 us & VBW 1 MMZ  Mode Auta FFT
S5 Count 200,/200
o 1Pk Max
20 dEm— ! ‘ VL
| \
{ ) u
50 dhm T +
40 dBm [ £ ."1
=0 dBm ‘rll‘ "l
£0J QBT -c'l .I'A...J._:,. — — .
‘,‘ VRN AR 1
BoAv OV e
£0 dénr ‘
\
-300 dBm—
1
CF 6,415 Gz M0 pts 2en 000 MMz
da
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.38500 GHz 6.38500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level -10.000 dBm AUTO
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Attenuation 0.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6415 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6415.000000 6406.683168 6.753 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA-1)
45 —_
40 -
£ 0T
s}
5 4
c
= 20T
g
3
0 /—0
O =4
6.4056.406 6.408 6.41 6.412 6.414 6.416 6.418 6.42 6.422 6.4246.425
Frequency in GHz
Linit 2 PSD ——— Sumleve

Occupied Channel Bandwidth 99% (6415 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6415.000000 19.250000 320.000000 6405.375000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6415.000000 6424.625000 7125.000000 | PASS
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LABORATORY » Draper,
99 %Bandwidth
10T
o ,—/\/\/\Wf\j\//'\/\
£
m
©
£
2
(V]
—
6.39%5 6.4 6.405 6.41 6.415 6.42 6.425 6.43 6.435
Frequency in GHz
Bandwidth
Spectram c3
Ref Level 10.00 dBm * RBW 500 kHz
Att JNGE BWT fLl3us » VBW MM Made Auto FFT
S50 Count 200,200
1Pk Max
i
0 dem :
~310 dhmy ~
20 dBm ,'—‘ = i il =
0 dam t ,"
40 Ay - ‘ L -
P Sy Y o4 =
£0 d8 ‘
70 48 ‘
!
€0 dEm—
1
CF 6,415 Gz 100 pts 20!‘ 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Frequency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5965 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5965.000000 44.250000 320.000000 5943.375000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5965.000000 5987.625000 5.8 | PASS
26 dB Bandwidth
g
o
©
£
E
(]
-
44.250 MHz
5.90%.91 592 593 594 595 596 597 598 5.99 6 6.01 6.05.025

Frequency in GHz

Bandwidth
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Ref Laved -10.00 cBm * RBW 500 kHz
b ALL Cdik SBWT 03us & YBW 2 MM Mode Auta FFT
250 Count 200/200
@ 1P} Max
| A A Fan d
20 dam i v
<30 Ahm—t + !
\
<40 dam
50 dam—t —~
ad Aaa
£ ATyt B .
[
‘v A A
A N
-70 dBrRY*
£O damr |
£0 dBm ‘
-300 dBm
|

CF 5.9035 GHz A0 pts wr\ 1200 MMz

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.02500 GHz 6.02500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 ps AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (5965 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5965.000000 5982.821782 5.104 23.0 | PASS
Ports
Port | State
1 | used
2 | used
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3 | used
4 | used
Power Spectral Density (SA-1)
40 f—
w -+
£ 4
s}
S 20T
£ 1
©
2 10T
— -
0 '/f
5945 5950 5955 5960 5965 5970 5975 5980
Frequency in MHz
Limit 2 PSD ——  SumlLevel

In-Band Emissions (5965 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5965.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5983.375000 12.7
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
5983.375000 12.7 0.0 12.7 | PASS
5983.625000 125 0.2 12.7 | PASS
5982.875000 124 0.3 12.7 | PASS
5967.125000 12.4 0.3 12.7 | PASS
5980.375000 12.4 0.3 12.7 | PASS
5976.625000 12.4 0.4 12.7 | PASS
5976.375000 12.3 0.4 12.7 | PASS
5983.125000 12.3 0.4 12.7 | PASS
5977.875000 12.2 0.5 12.7 | PASS
5970.125000 12.2 0.5 12.7 | PASS
5975.875000 12.2 0.5 12.7 | PASS
5969.375000 12.2 0.5 12.7 | PASS
5981.625000 12.2 0.5 12.7 | PASS
5980.125000 12.2 0.5 12.7 | PASS
5974.125000 12.1 0.6 12.7 | PASS
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In Band

£

is)

©

£

g

(]

.}

5865 5.88 5.9 5.92 5.94 5.96 5.98 6 6.02 6.04 6.065
Frequency in GHz
Level Limit X Fail
Measurement 1

Setting Instrument Value Target Value
Start Freguency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.06500 GHz 6.06500 GHz
Span 200.000 MHz 200.000 MHz
RBW 500.000 kHz ~ 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (5965 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5965.000000 38.500000 320.000000 5945.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
5965.000000 5984.250000 7125.000000 | PASS
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UNIFIED

PROPRIETARY

COMPLIANCE
427 West 12800 South, Draper, UT 84020
% LABORATORY » Draper,
99 %Bandwidth
15 -
°1 /WWWW\
£
fis)
©
£
2
(V]
—
5925 5.93 594 5.95 5.96 5.97 598 5.99 6 6.005
Frequency in GHz
Bandwidth
Ref Level 10.00 gBm * RBW I M=
Att JOUGE  BWT ifl4us » VBW D Me  Mode 2uto FFT
S50 Count 200,200
1Pk Max
\
0 dim {
-10 dhm [ —r ———t— -
20 d&m ‘ f T
20 dany ‘ ‘ )
30 by - ‘0 - -p—ui -y -
"0 =S
L0 dBnr
70 d8
£0 98
CFE 5.905 Gz 100 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.92500 GHz 5.92500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6205 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6205.000000 43.000000 320.000000 6183.375000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6205.000000 6226.375000 4.8 | PASS
26 dB Bandwidth
g
o
©
£
E
(]
-
43.000 MHz
6.14%.15 616 617 618 6.19 6.2 6.21 622 623 624 625 6.265.265

Frequency in GHz

Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

[

& MM Mode Auta FFT

400 pts

ém Lavel -10.00 cBm * RBW 500 kHz
b ALt Ddik SWT 203 us «» VBW
S50 Count 200/200
19 1P} Max
| [
20 dam i
<30 dhm—t + : v|
J
<40 d&m
50 dam—-
£0 ahmy * * "‘
£O dany |
20 dEm ‘
-300 dBm
CF 6,205 UMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.14500 GHz 6.14500 GHz
Stop Frequency 6.26500 GHz 6.26500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

wr\ 1200 MMz

Power Spectral Density (SA-1) (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6205.000000 6187.574257 | 4.081 23.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (SA-1)
40 e
w -+
e 4
s}
- 20T
£ 4
©
> 10T
- -+
ot \
6.185 6.19 6.195 6.2 6.205 6.21 6.215 6.22 6.225
Frequency in GHz
Linit 2 PSD ——— Sumleve

In-Band Emissions (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
6205.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6220.375000 11.6
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6220.375000 11.6 0.0 11.6 | PASS
6190.875000 114 0.2 11.6 | PASS
6221.375000 11.3 0.3 11.6 | PASS
6206.875000 11.3 0.3 11.6 | PASS
6220.125000 11.3 0.3 11.6 | PASS
6190.125000 11.3 0.3 11.6 | PASS
6206.625000 11.2 0.3 11.6 | PASS
6187.625000 11.2 0.3 11.6 | PASS
6216.875000 11.2 0.4 11.6 | PASS
6222.125000 11.2 0.4 11.6 | PASS
6187.125000 11.2 0.4 11.6 | PASS
6213.125000 11.1 0.4 11.6 | PASS
6209.875000 111 0.4 11.6 | PASS
6189.625000 11.1 0.4 11.6 | PASS
6190.625000 11.1 0.5 11.6 | PASS
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

In Band

6105 6.12

Level

6.14 6.16

Limit

6.26 6.28 6.305

6.24

6.2 6.22
Frequency in GHz

6.18

X Fail

Occupied Channel Bandwidth 99% (6205 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6205.000000 38.500000 320.000000 6185.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6205.000000 6224.250000 7125.000000 | PASS
99 %Bandwidth
15T
1071
S
[oa
©
£
E
(]
-
338.500 MHz
6.165 6.17 6.18 6.19 6.2 6.21 6.22 6.23 6.24 6.245

Bandwidth

Frequency in GHz
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
(ool
Ref Level 10.00 dBm * RBW 1 M=z
Att 6 BWT fL4us » VBW D Me  Mode 2uto FFT
251 Count 200/200
@ 1P} Max

2 dBém

~30 dhm

20 dim

30 dam—t

430 ATy — . ’ 4

S0 dam— T

£0 dam

70 d8m

£0 dam

CFE 6.205 GHz 100 pts an 80,0 MMz
— W-

Measurement
Setting Instrument Target Value
Value

Start Freguency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.24500 GHz 6.24500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6405 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6405.000000 42.750000 320.000000 6383.125000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6405.000000 6425.875000 6.2 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
10T
0 -+
£
m 20+
©
£ 1
4
§ w07
01 42.750 Mz |
6.34%6.35 636 637 638 6.39 6.4 641 642 6.43 644 645 6.465.465
Frequency in GHz
Bandwidth
Ref Laved -10.00 B * RBW 500 kHz
e ALt Ddik SBWT 203us & VAW 2 MM Mode Auto FFT
S5 Count 200,/200
o 1Pk Max
i ,r"‘" e d M-S A )
20 dam
X | |
— | |
<30 dhmy 'r ‘
[ ( |
40 dBm ‘ \-
S0 dany t . T
o ‘l
£03 ARy — — -fl “"".’T"‘,i"l\r .
I PN AP L
o o e AL
£0 dénr ‘ .
\
-300 dBm—
1
CF 6,45 Gz AH0 pts %n 120.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.34500 GHz 6.34500 GHz
Stop Frequency 6.46500 GHz 6.46500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 480 ~ 480
Sweeptime 30.250 ps AUTO
Reference Level -10.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 0.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6405 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz) (MHz)

Frequency PSD Limit Result
(dBm) Max
(dBm)

23.0 | PASS

6405.000000 6387.574257 | 4.847

Ports

Port State

1 | used
2 | used
3 | used
4 | used

Power Spectral Density (SA-1)

10T

Levelin dBm

6.385 6.39 6.39%5 6.4 6.405 6.41 6.415 6.42
Frequency in GHz

Liit L 2 PSD ———  SumlLevel

In-Band Emissions (6405 MHz; 24.000 dBm; 40 MHZz)

Result
DUT Frequency Result
(MHz)
6405.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6396.625000 121

6.425
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6399.625000 12.1 0.0 12.1 | PASS
6395.875000 11.9 0.3 12.1 | PASS
6401.625000 11.8 0.3 12.1 | PASS
6389.875000 11.8 0.4 12.1 | PASS
6400.375000 11.7 0.4 12.1 | PASS
6396.875000 11.7 0.4 12.1 | PASS
6393.875000 11.6 0.5 12.1 | PASS
6404.625000 11.6 0.5 12.1 | PASS
6397.375000 11.6 0.5 12.1 | PASS
6399.125000 11.6 0.5 12.1 | PASS
6392.125000 11.6 0.5 12.1 | PASS
6393.625000 11.6 0.5 12.1 | PASS
6406.875000 11.6 0.5 12.1 | PASS
6398.875000 11.6 0.6 12.1 | PASS
6392.375000 11.6 0.6 12.1 | PASS
In Band
o

£

s}

©

£

g

]

6.305 6.32 6.34 6.36 6.38 6.4 6.42 6.44 6.46 6.48 6.505
Frequency in GHz
Level Lirmit X Fail

Occupied Channel Bandwidth 99% (6405 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6405.000000 38.500000 320.000000 6385.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6405.000000 6424.250000 7125.000000 | PASS
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UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
99 %Bandwidth
15 -
10 T
£
@
©
£
S
(V]
—
6.365 6.37 6.38 6.39 6.4 6.41 6.42 6.43 6.44 6.445
Frequency in GHz
Bandwidth
Ref Level 10.00 gBm * RBW I M=
Att JOUGE  BWT ifl4us » VBW D Me  Mode 2uto FFT
S50 Count 200,200
1Pk Max
i
0 de {
-0 dhm [ —
20 dBm— ," T
| .
0 dam l L
40 dhm— ‘~ -t I- -
= s S e
£0 d8
70 d8
£0 98
CF 6,45 Gz 100 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.36500 GHz 6.36500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5985 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5985.000000 84.500000 320.000000 5944.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5985.000000 6028.750000 6.8 | PASS
26 dB Bandwidth
10T
O_-
10T
E +4
s}
©
£
E
(]
-
84.500 MHz
5.865 5.88 5.9 5.92 594 596 598 6 6.02 6.04 606 6.08 6.105
Frequency in GHz
Bandwidth
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» UNIFIED
COMPLIA
LABORAT

NCE
ORY

427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.10500 GHz 6.10500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

4 octn n I o>
Ref Laved -10.00 cBm * RBW 1 MH2
b AlL Ddiék SWT 224 us & VBW I MM Made Auto FFT
S50 Count 200,/200
@ 1P} Max
|
I e "1 Vi -
A | W
20 dam
’ |
30 dhm—t + I I
<40 dam +
I
50 dam—-
| \
] \
£0 dhm ' . e
" "
£ A
70 danr s o
A T
£0 dbm——
20 dEm ‘
-300 dBm
|
CF 5,985 UMz AH0 pts N 2400 MMz
nag W

Power Spectral Density (SA-1) (5985 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5985.000000 6019.250000 | 2.186 23.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
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W/ UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density (SA-1)

Levelin dBm

-10 1

5945 5.95 5.96 5.97 5.98 5.99 6 6.01 6.02 6.025
Frequency in GHz

Liit L 2 PSD ———  SumlLevel

In-Band Emissions (5985 MHz; 24.000 dBm; 80 MHZz)

Result
DUT Frequency Result
(MHz)
5985.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5987.250000 12.1
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
5987.250000 121 0.0 12.1 | PASS
6021.750000 12.0 0.1 12.1 | PASS
6008.750000 11.8 0.2 12.1 | PASS
6021.250000 11.8 0.3 12.1 | PASS
6015.750000 11.8 0.3 12.1 | PASS
6019.250000 11.8 0.3 12.1 | PASS
5987.750000 11.7 0.3 12.1 | PASS
6012.250000 11.7 0.4 12.1 | PASS
6020.750000 11.7 0.4 12.1 | PASS
6011.250000 11.7 0.4 12.1 | PASS
6007.750000 11.7 0.4 12.1 | PASS
6010.750000 11.7 0.4 12.1 | PASS
6016.750000 11.7 0.4 12.1 | PASS
6018.250000 11.6 0.4 12.1 | PASS
6015.250000 11.6 0.4 12.1 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

In Band

£

is)

©

£

?>, i

(]

.} _40 4

5.785 5.85 5.9 5.95 6 6.05 6.1 6.15 6.185
Frequency in GHz
Level Limit X Fail
Measurement 1

Setting Instrument Value Target Value
Start Freqguency 5.78500 GHz 5.78500 GHz
Stop Frequency 6.18500 GHz 6.18500 GHz
Span 400.000 MHz 400.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz ~ 3.000 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (5985 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5985.000000 78.000000 320.000000 5946.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
5985.000000 6024.500000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
15 -
| ’\[\/\W\/"’\/‘W\/\[\
£
fis)
©
£
2
(V]
—
5.905 592 5.94 5.96 5.98 6 6.02 6.04 6.065
Frequency in GHz
Bandwidth
Spectram c3
Ref Level 10.00 dBm * RBW 2 MHz
Att NGB BWT 169 us & VBW 10 MM Made Auto FFT
S50 Count 200,200
1Pk Max
\
0 dim {
~10 dhm [ e S ~ = - &
20 dBm— / v
‘ I‘ ll‘
20 dBm "
30 A e nF“". : = —
S0 g
L0 dBnr
70 d8
£0 98
CF 5.985 Gz 100 pts %n 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.06500 GHz 6.06500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE

LABORATORY
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6225 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6225.000000 91.000000 320.000000 6178.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6225.000000 6269.750000 4.3 | PASS
26 dB Bandwidth
1071
O_-
e 10T
5 1
©
£
E
(]
-
91.000 MHz
6.105 6.12 614 6.16 6.18 6.2 6.22 6.24 626 6.28 6.3 6.32 6.345

Frequency in GHz

Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

oo

Ref Laved -10.00 cBm
e ALt 0 de

51 Count 200/200

= RBW 1 MH2

BWT 224 us » VBW

) MM2

Maode Auto FFT

@ 1P} Max

20 dam

30 At t

<40 dam

50 dam—t

£0 ahmy

A
=70 Al

£0 dém

20 dém

-300 dBm

CF 6,225 Gz

400 pts

—

Measurement
Setting Instrument Target Value
Value

Start Freguency 6.10500 GHz 6.10500 GHz
Stop Frequency 6.34500 GHz 6.34500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

w" 2400 M-z

Power Spectral Density (SA-1) (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6225.000000 6188.250000 | 1.828 23.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
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# UNIFIED
" 4 COMP
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Densty (SA-1)

Levelin dBm

10T

6.185 6.19

Limit

6.2

2 PSD

6.22 6.23 6.24 6.25
Frequency in GHz

—— Sumleve

In-Band Emissions (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
6225.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6205.750000 11.6
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6207.250000 11.3 0.3 11.6 | PASS
6209.250000 11.3 0.3 11.6 | PASS
6213.250000 11.3 0.4 11.6 | PASS
6207.750000 11.2 0.4 11.6 | PASS
6210.750000 11.2 0.4 11.6 | PASS
6193.750000 11.2 0.4 11.6 | PASS
6189.250000 11.2 0.4 11.6 | PASS
6210.250000 11.2 0.4 11.6 | PASS
6208.750000 11.2 0.4 11.6 | PASS
6218.750000 11.2 0.4 11.6 | PASS
6219.750000 11.2 0.5 11.6 | PASS
6200.250000 11.2 0.5 11.6 | PASS
6223.250000 11.2 0.5 11.6 | PASS
6214.250000 11.1 0.5 11.6 | PASS
6208.250000 111 0.5 11.6 | PASS

6.26 6.265
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¢ UNIFIED
' 4 COMPLIA
LABORATORY

NCE

427 West 12800 South, Draper, UT 84020

Levelin dBm

In Band

6.1

6.25 6.3 6.35 6.4 6.425

6.025 6.05 6.15 6.2
Frequency in GHz
Level Limit X Fail

Occupied Channel Bandwidth 99% (6225 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6225.000000 79.000000 320.000000 6185.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6225.000000 6264.500000 7125.000000 | PASS
99 %Bandwidth

79.000 MHz

Bandwidth

6.22 6.24 6.26 6.28 6.305

Frequency in GHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

oo

Ref Level 10.00 dBm * RBW 2 MHz
Att 96 BWT 165 us » VBW 10 M2 Moade Auto FFT
251 Count 200/200

9 1P} Max

2 dBém

~10 dhm—1t T ™~

<20 dBm T

30 dam—r  — - —

30 ARy — »— + —

S0 g8

£0 dam

CF 6,225 Gz 100 pts mr\ 1600 MMz
— 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 6.14500 GHz 6.14500 GHz
Stop Frequency 6.30500 GHz 6.30500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6385 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6385.000000 85.500000 320.000000 6343.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6385.000000 6428.750000 6.2 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
10T
0 -+
10T
E +4
i3]
©
£
g
Q
-
60 +
6.265 6.28 6.3 6.32 6.34 6.36 6.38 6.4 6.42 6.44 6.46 6.48 6.505
Frequency in GHz
Bandwidth
Spectnam ‘m
Ref Laved -10.00 cBm * RBW 1 MH2
S Ddik SWT 224 us & VYBW I MM Made Auto FFT
S51L Count 200,200
1Pk Max
\‘4"'-."‘.! s PP,V Wo N 4 P
20 d8m { y "/
<30 dhmy f
40 dBm "I"‘
=0 dam T 15
£ ATyt -+ —s ~i~| -
b AN \
o Moy
My s O T
£0 dém— -
g |
-300 dBi
CF 6,705 GHz AH0 pts ﬁn 2400 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.26500 GHz 6.26500 GHz
Stop Frequency 6.50500 GHz 6.50500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 480 ~ 480
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Sweeptime 32.406 us AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (SA-1) (6385 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6385.000000 6381.750000 | 1.491 23.0 | PASS

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty (SA-1)
35 —
% -+
E 20T
0s)
] s
= 107
e 1
3, /r —
10 + \
6.345 6.35 6.36 6.37 6.38 6.39 6.4 6.41 6.42 6.425
Frequency in GHz
Liit L 2 PSD ———  Sumlevel

In-Band Emissions (6385 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency Result
(MHz)
6385.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
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% UNIFIED

4 COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\ 6353.250000 | 11.1 ]

Measurements
Frequency Level | Margin Limit Result

(MHz2) (dBm) | (dB) | (dBm)
6353.250000 11.1 0.0 11.1 | PASS
6358.250000 11.1 0.0 11.1 | PASS
6392.750000 11.0 0.1 11.1 | PASS
6354.250000 11.0 0.1 11.1 | PASS
6348.250000 11.0 0.1 11.1 | PASS
6355.750000 11.0 0.2 11.1 | PASS
6367.750000 11.0 0.2 11.1 | PASS
6360.750000 10.9 0.2 11.1 | PASS
6352.250000 10.9 0.2 11.1 | PASS
6370.750000 10.8 0.3 11.1 | PASS
6356.750000 10.8 0.3 11.1 | PASS
6387.250000 10.8 0.3 11.1 | PASS
6392.250000 10.8 0.3 11.1 | PASS
6386.750000 10.8 0.4 11.1 | PASS
6367.250000 10.7 0.4 11.1 | PASS
In Band

Levelin dBm

Level

Limit

6.35 6.4
Frequency in GHz

X Fail

Occupied Channel Bandwidth 99% (6385 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6385.000000 79.000000 320.000000 6345.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6385.000000 6424.500000 7125.000000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth
15 —
10t
£
m
©
£
4
[}
—
6.305 6.32 6.34 6.36 6.38 6.4 6.42 6.44 6.465
Frequency in GHz
Bandwidth
Ref Level 10.00 dBm * RBW 2 MHz
Att NGB BWT 169 us & VBW 10 MM Made Auto FFT
S50 Count 200,200
1Pk Max
i
0 dem :
~310 dhmy —1"
20 dBm / ‘
| \
| \
20 dam ] -
f ".
40 dhm— - VHL‘;' = VAT
-E0 :K:m.
L0 dBnr
70 d8
£0 98
CF 6,305 QM2 100 pts %n 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.30500 GHz 6.30500 GHz
Stop Frequency 6.46500 GHz 6.46500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE

LABORATORY
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6025 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6025.000000 174.000000 320.000000 5941.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6025.000000 6115.500000 6.4 | PASS
26 dB Bandwidth
1071
O_-
e 10T
5 1
©
£
E
(]
-
174.000 MHz
5.785 5.85 5.9 5.95 6 6.05 6.1 6.15 6.2 6.265

Frequency in GHz

Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

oo

Ref Laved -10.00 cBm
b ALL

51 Count 200/200

» RBW 2 MKz

0 ai 1 m: & VBW 10 MH2

SWT

Mode Auto Swesp

@ 1P} Max

20 dam .

Y T jemer R T TTUAN P

30 At t

<40 dam

50 dam—t

£40 ARy — *

-70 a8t
R TR

YT V-'..'T.,,, -

A

£0 dém

20 dEm ‘

-300 dBm

CF 6,025 Gz

400 pts

—

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.78500 GHz 5.78500 GHz
Stop Frequency 6.26500 GHz 6.26500 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 480 ~ 480
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

N 48900 M-z
Wl

Power Spectral Density (SA-1) (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6025.000000 6102.250000 | -0.520 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

6.105

Power Spectral Densty (SA-1)

% —

20 -+
e 4
s}
- 10T
£ 4
©
s OFT \/
- -

S |

5.945 5.96 5.98 6 6.02 6.04 6.06 6.08
Frequency in GHz
Lirit 2 PSD ——— Sumleve

Occupied Channel Bandwidth 99% (6025 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6025.000000 160.000000 320.000000 5946.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6025.000000 6106.250000 7125.000000 | PASS
99 %Bandwidth

5T

20 -+
g o7
[oa
©
£
I3
>
]
-

160.000 MHz
5.865 5.9 5.95 6 6.05 6.1 6.15 6.185
Frequency in GHz
Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.18500 GHz 6.18500 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >= 4.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

oo
Ref Level 10.00 dBm » RBW S WMz
At A6 BWT fmz & VEBW 20 M2 Mode Auto Sweep
51 Count 200,/200
1P Max
2 dBém
- - .
=30 dhm Pt ~
<20 dam
20 dany
i S -
30 ATy . .
S0 g8
£0 dem |
70 dém |
!
£0 J8m [
| |
CF 6,025 Gz 129 pts N 200 M-z
- W.

Tx Spurious Emission (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
1000.000000 | -43.7| 576 | -459| 11.7 | PASS |
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
35939.750000 -26.3 -37.1 -27.0 10.1 | PASS
37206.250000 -24.8 -36.0 -27.0 9.0 | PASS
39933.250000 -21.4 -32.2 -27.0 5.2 | PASS
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
39933.250000 -21.4 -5.6 -27.0
39979.750000 -21.5 -5.5 -27.0
39999.250000 -21.5 -5.5 -27.0
39963.750000 -21.5 -5.5 -27.0
39975.750000 -21.5 -5.5 -27.0
39960.750000 -21.5 -5.5 -27.0
39957.250000 -21.5 -5.5 -27.0
39952.250000 -21.6 -5.4 -27.0
39946.750000 -21.6 -5.4 -27.0
39979.250000 -21.7 -5.3 -27.0
39997.250000 -21.7 -5.3 -27.0
39984.750000 -21.8 -5.2 -27.0
39985.750000 -21.8 -5.2 -27.0
39985.250000 -21.8 -5.2 -27.0
39978.250000 -21.9 -5.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
25 p—
& of
©
o
°
s O
.}
1G 2G 3G 4G 5G 6 8 10G 20G 306G 40G
FrequencyinHz
Lirit [ Threshold e Qitical X Fnal Qritical
2 Fail Pass SumLevel
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6025 MHz; 24.000

dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36482.516171 -46.5 5.3 -41.2
36498.328177 -46.5 5.3 -41.2
36481.141214 -46.5 5.3 -41.2
36481.828693 -46.5 5.3 -41.2
36490.765914 -46.5 5.3 -41.2
36474.266429 -46.5 5.3 -41.2
36491.453392 -46.5 5.3 -41.2
36499.703134 -46.5 5.3 -41.2
36485.266085 -46.6 5.4 -41.2
36488.703478 -46.6 5.4 -41.2
36495.578263 -46.6 5.4 -41.2
36489.390957 -46.6 5.4 -41.2
36463.266773 -46.6 5.4 -41.2
36477.703822 -46.6 5.4 -41.2
36448.829724 -46.6 5.4 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Levelin dBm

Restricted Band

1G

Limit

2G 3G 4G 56 6

Threshold X

Qitical

8 10G 206

FrequencyinHz

330G 400G

Final Qitical ——  SumlLevel

Emissions in restricted frequency bands (Peak) (6025 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
36463.266773 -30.1 8.9 -21.2
36484.578607 -30.2 9.0 -21.2
36485.266085 -30.3 9.1 -21.2
36475.641386 -30.3 9.1 -21.2
36464.641730 -30.5 9.3 -21.2
36479.078779 -30.6 9.4 -21.2
36467.391644 -30.6 9.4 -21.2
36431.642761 -30.7 9.5 -21.2
36492.828349 -30.7 9.5 -21.2
36463.954251 -30.7 9.5 -21.2
36474.953908 -30.7 9.5 -21.2
36470.141558 -30.7 9.5 -21.2
36459.141902 -30.7 9.5 -21.2
36498.328177 -30.8 9.6 -21.2
36481.141214 -30.9 9.7 -21.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

N R R

Levelin dBm

Restricted Band

Limit

FrequencyinHz

Qitical X

Final Qitical

——  SumlLevel

Emission Bandwidth 26 dB (6185 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6185.000000 172.000000 320.000000 6099.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6185.000000 6271.500000 6.6 | PASS
26 dB Bandwidth
10T
O_-
e -10T
s} 1
©
£
E
(]
—
5945 6 6.05 6.1 6.15 6.2 6.25 6.3 6.35 6.4 6.425

Frequency in GHz
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COMPLIANCE
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427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Lavel -10.00 c2m - RBW 2 MH:
b ALL Cdk SWT 1m: » VBW 10MHZ Mode Auto Swoep
51 Count 200/200
19 1P} Max
LS R B [T Yarm]
|
20 dam 1
<30 dhm—t + §
<40 d&m .
Ir‘
50 dBnm ¥
{ \
T = b;"""""'*’ff g 'V.u,
| e | \‘““M-',,\_ LT
-70 d8nr
£O dany ’
20 dE@m !
-300 dBm
CF 6,185 Gz AH0 pts ﬁn 4900 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Frequency 6.42500 GHz 6.42500 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~1.600 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 480 ~ 480
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (SA-1) (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6185.000000 6161.250000 | -1.628 23.0 | PASS

Ports
Port State
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LABORATORY

ANCE 427 West 12800 South, Draper, UT 84020

1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA-1)
35 —_
w -
E 20T
is)
B 4
c
— 10T
g 1
(]
.} 0 1
i —V ¢
-10 i V l
6.105 6.12 6.14 6.16 6.18 6.2 6.22 6.24 6.265
Frequency in GHz
Lirit L 2 PSD ——  Sumlevel

Occupied Chan

nel Bandwidth 99% (6185 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

5T

107

Levelin dBm

10T

20+

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6185.000000 162.500000 320.000000 6103.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6185.000000 6266.250000 7125.000000 | PASS
99 %Bandwidth

(TN T

162.500 MHz

6.025 6.05

6.1 6.15 6.2 6.25 6.3 6.345
Frequency in GHz
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm » RBW 35 M-z
Att N6 BWT Lmz & VEW 20 Wiz Mode 2uto Sweep
251 Count 200,/200
@ 1P} Max
2 dBm
30 dhm—t ' R i B R CET IS B
<20 dam ‘r‘ ‘1
20 dany
— e - f — -
40 abm * ;
=0 g8
£0 dany ;
-70 d8m 1
£0 dg&m
CF 6,185 Gz 129 pts ﬁn J20.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.02500 GHz 6.02500 GHz
Stop Frequency 6.34500 GHz 6.34500 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >=4.000 MHz
VBW 20.000 MHz >=15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Final measurements
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UNIFIED

Spurious

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
1000.000000 -44.8 -57.5 -45.9 11.6 | PASS
35866.750000 -25.8 -37.3 -27.0 10.3 | PASS
37205.250000 -25.0 -36.1 -27.0 9.1 | PASS
39985.750000 -20.7 -31.8 -27.0 4.8 | PASS
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
39985.750000 -20.7 -6.3 -27.0
39950.250000 -20.9 -6.1 -27.0
39934.750000 -21.3 -5.7 -27.0
39946.250000 -21.5 -5.5 -27.0
39938.250000 -21.5 -5.5 -27.0
39918.250000 -21.5 -5.5 -27.0
39950.750000 -21.6 -5.4 -27.0
39942.750000 -21.6 -5.4 -27.0
39988.250000 -21.7 -5.3 -27.0
39999.250000 -21.7 -5.3 -27.0
39985.250000 -21.7 -5.3 -27.0
39949.750000 -21.7 -5.3 -27.0
39940.250000 -21.8 -5.2 -27.0
39953.250000 -21.8 -5.2 -27.0
39948.250000 -21.9 -5.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2

=
(2]
he)
=
4
[0}
-
1G
Limit
2 Falil

Threshold
Pass

4G 56 6 8

FrequencyinHz

X Qitical
SumLevel

X Final Qitical
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6185 MHz; 24.000

dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36481.828693 -46.4 5.2 -41.2
36492.828349 -46.4 5.2 -41.2
36490.765914 -46.4 5.2 -41.2
36491.453392 -46.5 5.3 -41.2
36489.390957 -46.5 5.3 -41.2
36490.078435 -46.5 5.3 -41.2
36499.015656 -46.5 5.3 -41.2
36497.640699 -46.5 5.3 -41.2
36458.454423 -46.5 5.3 -41.2
36474.266429 -46.5 5.3 -41.2
36481.141214 -46.6 5.4 -41.2
36498.328177 -46.6 5.4 -41.2
36471.516515 -46.6 5.4 -41.2
36493.515828 -46.6 5.4 -41.2
36468.079123 -46.6 5.4 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Restricted Band

Levelin dBm

1G 2G 3G 4G 56 6 8 10G 206 330G 400G
FrequencyinHz

Limit Threshold X Qitical Final Gritical ——  Sumlevel

Emissions in restricted frequency bands (Peak) (6185 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
36441.267460 -29.3 8.1 -21.2
36455.017031 -30.3 9.1 -21.2
36499.703134 -30.4 9.2 -21.2
36489.390957 -30.5 9.3 -21.2
36477.016343 -30.5 9.3 -21.2
36484.578607 -30.6 9.4 -21.2
36477.703822 -30.8 9.6 -21.2
36437.830068 -30.8 9.6 -21.2
36473.578951 -30.8 9.6 -21.2
36470.829037 -30.8 9.6 -21.2
36486.641042 -30.9 9.7 -21.2
36448.142246 -30.9 9.7 -21.2
36494.203306 -30.9 9.7 -21.2
36441.954939 -30.9 9.7 -21.2
36479.766257 -30.9 9.7 -21.2

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

N R R

1000.000000 5925.000000 1
5925.000000 7125.000000 1
7125.000000 18000.000000 1
18000.000000 40000.000000 1
Restricted Band
25 p—
§ of
©
£ T
g
(]
)

FrequencyinHz

Qitical X

Limit Threshold X

Final Qitical

——  SumlLevel

Emission Bandwidth 26 dB (6325 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6325.000000 174.000000 320.000000 6238.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6325.000000 6412.500000 6.4 | PASS
26 dB Bandwidth
S
[oa}
©
£
E
]
-
6.085 6.15 6.2 6.25 6.3 6.35 6.4 6.45 6.5 6.565

Frequency in GHz
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Laved -10.00 cBm w RBW 2 MH:
b ALL Cdk SWT 1m: & VBW 10MH2 Mode Auto Sween
851 Count 200/200
19 1P} Max
i l“h g i S VR o "“».
20 dam . T t
! |
30 dhm—t + ,‘ :
‘ ( |
40 dam — 1
I 1
0 dBm—+ i. 5
broe T e
70 d8nr . .~
| AL A, "
£O dany
20 dE@m ‘
-300 dBm
CF 6,325 QM2 AH0 pts mn 4900 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.08500 GHz 6.08500 GHz
Stop Frequency 6.56500 GHz 6.56500 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 480 ~ 480
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (SA-1) (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6325.000000 6305.250000 | -1.357 23.0 | PASS
Ports

Port State
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

used
used
used
used

BIW(N |-

8¢

Power Spectral Density (SA-1)

10T

Levelin dBm

&

&

6.245 6.26

Limit L 2

6.28

PSD

6.3 6.32

I

6.34

Frequency in GHz

—— Sumleve

6.36

6.38

)

6.405

Occupied Channel Bandwidth 99% (6325 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6325.000000 162.500000 320.000000 6243.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6325.000000 6406.250000 7125.000000 | PASS
99 %Bandwidth
5T
20 -+
g 10T
[
©
£
E
(]
-
162.500 MHz
6.165 6.2 6.25 6.3 6.35 6.4 6.45 6.485

Frequency in GHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm » RBW 35 M-z
Att N6 BWT Lmz & VEW 20 Wiz Mode 2uto Sweep
251 Count 200,/200
10 1P} Max
2 dBm
10 dhm—rt ! ~ oo s _ - . S PSS S
20 dBm ,’ T
20 dam 4 -
Err-Puc alaaticions | ]
S0 danr
£0 dany ;
-70 d8m 1
£0 dg&m
CF 6,325 QM2 129 pts ﬁn J20.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.48500 GHz 6.48500 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >=4.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

TR9804_E7-Audience_FCC_15.407_UNII-5_SP_Annex_02 Page 154 of 182
PROPRIETARY



UNIFIED

Spurious

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
1000.000000 -45.2 -57.6 -45.9 11.7 | PASS
35895.750000 -26.0 -36.9 -27.0 9.9 | PASS
37151.250000 -25.1 -36.1 -27.0 9.1 | PASS
39988.250000 -21.2 -32.0 -27.0 5.0 | PASS
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
39988.250000 -21.2 -5.8 -27.0
39966.250000 -21.3 -5.7 -27.0
39991.250000 -21.3 -5.7 -27.0
39981.250000 -21.4 -5.6 -27.0
39996.750000 -21.5 -5.5 -27.0
39974.750000 -21.5 -5.5 -27.0
39999.250000 -21.6 -5.4 -27.0
39947.750000 -21.7 -5.3 -27.0
39995.250000 -21.7 -5.3 -27.0
39916.750000 -21.8 -5.2 -27.0
39962.750000 -21.8 -5.2 -27.0
39950.250000 -21.8 -5.2 -27.0
39973.750000 -21.8 -5.2 -27.0
39948.750000 -21.8 -5.2 -27.0
39998.750000 -21.9 5.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2

=
(2]
he)
=
4
[0}
-
1G
Limit
2 Falil

Threshold
Pass

4G 56 6 8

FrequencyinHz

X Qitical
SumLevel

X Final Qitical

TR9804_E7-Audience_FCC_15.407_UNII-5_SP_Annex_02

PROPRIETARY

Page 155 of 182



427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6325 MHz; 24.000

dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36478.391300 -46.5 5.3 -41.2
36469.454080 -46.5 5.3 -41.2
36493.515828 -46.5 5.3 -41.2
36494.890785 -46.5 5.3 -41.2
36435.767632 -46.5 5.3 -41.2
36497.640699 -46.6 5.4 -41.2
36486.641042 -46.6 5.4 -41.2
36489.390957 -46.6 5.4 -41.2
36490.765914 -46.6 5.4 -41.2
36482.516171 -46.6 5.4 -41.2
36498.328177 -46.6 5.4 -41.2
36485.266085 -46.6 5.4 -41.2
36496.953220 -46.6 5.4 -41.2
36499.703134 -46.6 5.4 -41.2
36499.015656 -46.6 5.4 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

Restricted Band

1G

Limit

3G

Threshold

4G 5G 6

X

Qitical

8 10G
FrequencyinHz

330G 400G

——  SumlLevel

Emissions in restricted frequency bands (Peak) (6325 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level
(dBm)

Limit
(dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36470.141558 -29.4 8.2 -21.2
36474.953908 -29.5 8.3 -21.2
36487.328521 -30.0 8.8 -21.2
36480.453736 -30.2 9.0 -21.2
36481.141214 -30.3 9.1 -21.2
36492.140871 -30.3 9.1 -21.2
36472.891472 -30.4 9.2 -21.2
36445.392331 -30.4 9.2 -21.2
36488.703478 -30.4 9.2 -21.2
36495.578263 -30.5 9.3 -21.2
36468.079123 -30.5 9.3 -21.2
36483.891128 -30.6 9.4 -21.2
36461.204337 -30.7 9.5 -21.2
36469.454080 -30.7 9.5 -21.2
36435.767632 -30.7 9.5 -21.2

Measurement Settings
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# UNIFIED
W/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2
Restricted Band
20 -
e 0T
[oa}
o 1
£
Q s p— T ——
Q
—

1G 2G 3G 4G 5G 6 8 10G 200G 330G 400G
FrequencyinHz

Limit R Threshold X Qitical X Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (6265 MHz; 24.000 dBm; 320 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6265.000000 345.000000 320.000000 6091.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6265.000000 6436.250000 8.4 | FAIL
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
15 —
10t
e OT
m -+
©
c
— 10T
4
P 4
—
20+
-30 _WWM W
5785 5.9 6 6.1 6.2 6.3 6.4 6.5 6.6 6.7 6.745
Frequency in GHz
Bandwidth
Ref Laved 1000 dém » RBW 5 MH:z
b AlL W SWT Lms » VBW 20 MM Mode Auto Sweep
S5 Count 200,/200
1PN Mas
0 dim
~310 dhmy '." S . _Iu oy N 1
o' | |
20 dBm T ;
0 dam f' ‘]
30 Ay - ]; - - - = 3 . _
|
oy it ettt BN A \ . R Ty A
L0 dinr
70 d8
£0 o8
CF 6,205 GHz BU4 pts wn SH0.0 MMz
d
Measurement
Setting Instrument Target Value

Value
Start Frequency 5.78500 GHz 5.78500 GHz
Stop Frequency 6.74500 GHz 6.74500 GHz

Span 960.000 MHz 960.000 MHz
RBW 5.000 MHz ~5.000 MHz
VBW 20.000 MHz >= 15.000 MHz
SweepPoints 384 ~ 384
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (SA-1) (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6265.000000 6161.750000 | -3.671 23.0 | PASS

Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA-1)
w p—
20 -+
£ 4
is)
S 10T
£ 4
©
s Of
— -
6.105 6.15 6.2 6.25 6.3 6.35 6.4 6.425
Frequency in GHz
Lirit L 2 PSD ——  Sumlevel

In-Band Emissions (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6171.250000 12.5
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6173.750000 12.5 0.0 12.5 | PASS
6168.750000 12.5 0.0 12.5 | PASS
6176.250000 12.4 0.1 12.5 | PASS
6211.250000 12.4 0.1 12.5 | PASS
6128.750000 12.4 0.1 12.5 | PASS
6131.250000 12.3 0.2 12.5 | PASS
6133.750000 12.3 0.2 12.5 | PASS
6218.750000 12.3 0.2 12.5 | PASS
6178.750000 12.3 0.2 12.5 | PASS
6221.250000 12.3 0.2 12.5 | PASS
6111.250000 12.3 0.2 12.5 | PASS
6166.250000 12.3 0.2 12.5 | PASS
6138.750000 12.3 0.2 12.5 | PASS
6126.250000 12.3 0.2 12.5 | PASS
6213.750000 12.3 0.2 12.5 | PASS
In Band
15 T Y
O -+
= 1
m
©
£ 27T
g I
(]
.}
40T \—
5465 56 5.8 6 6.2 6.4 6.6 6.8 7.065
Frequency in GHz
Level Lirmit X Fail

Measurement 1

Setting Instrument Value Target Value
Start Frequency 5.46500 GHz 5.46500 GHz
Stop Frequency 7.06500 GHz 7.06500 GHz
Span 1.600 GHz 1.600 GHz
RBW 5.000 MHz ~ 5.000 MHz
VBW 20.000 MHz >=15.000 MHz
SweepPoints 640 ~ 640
Sweeptime 6.400 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Tx Spurious Emission (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
1000.000000 -45.2 -57.6 -45.9 11.7 | PASS
35963.750000 -26.1 -37.2 -27.0 10.2 | PASS
36974.750000 -24.9 -35.8 -27.0 8.8 | PASS
39996.250000 -21.2 -31.8 -27.0 4.8 | PASS
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
39996.250000 -21.2 -5.8 -27.0
39972.250000 -21.3 -5.7 -27.0
39995.250000 -21.3 -5.7 -27.0
39998.750000 -21.4 -5.6 -27.0
39979.750000 -21.4 -5.6 -27.0
39950.750000 -21.4 -5.6 -27.0
39976.250000 -21.6 -5.4 -27.0
39950.250000 -21.7 -5.3 -27.0
39972.750000 -21.8 -5.2 -27.0
39958.750000 -21.8 -5.2 -27.0
39993.250000 -21.8 -5.2 -27.0
39980.250000 -21.8 -5.2 -27.0
39942.750000 -21.9 -5.1 -27.0
39938.750000 -21.9 -5.1 -27.0
39989.750000 -22.0 -5.0 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

o
1
T

3

Spurious

Levelin dBm

1G

Limit

2 Falil

2G

3G

Pass

4G 56 6

Threshold

X

8 10G
FrequencyinHz

Qitical
SumLevel

2006 330G 440G

Final Qitical

Emissions in restricted frequency bands (Average) (6265 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level
(dBm)

Limit
(dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36484.578607 -46.4 5.2 -41.2
36494.203306 -46.5 5.3 -41.2
36489.390957 -46.5 5.3 -41.2
36483.203650 -46.5 5.3 -41.2
36450.892160 -46.5 5.3 -41.2
36490.078435 -46.5 5.3 -41.2
36470.141558 -46.5 5.3 -41.2
36457.766945 -46.5 5.3 -41.2
36485.266085 -46.6 5.4 -41.2
36499.703134 -46.6 5.4 -41.2
36472.891472 -46.6 5.4 -41.2
36466.016687 -46.6 5.4 -41.2
36492.140871 -46.6 5.4 -41.2
36487.328521 -46.6 5.4 -41.2
36496.265742 -46.6 5.4 -41.2

Measurement Settings
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

T I

Levelin dBm

Restricted Band

Limit

Threshold

4G 56 6 8

FrequencyinHz

X Qitical

Final Qitical

——  Sumlevel

Emissions in restricted frequency bands (Peak) (6265 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)

36446.767289 -29.9 8.7 -21.2
36457.766945 -30.0 8.8 -21.2
36488.703478 -30.1 8.9 -21.2
36450.204681 -30.2 9.0 -21.2
36493.515828 -30.2 9.0 -21.2
36489.390957 -30.2 9.0 -21.2
36452.267117 -30.3 9.1 -21.2
36444.017374 -30.4 9.2 -21.2
36477.016343 -30.4 9.2 -21.2
36437.142589 -30.5 9.3 -21.2
36467.391644 -30.6 9.4 -21.2
36487.328521 -30.6 9.4 -21.2
36497.640699 -30.6 9.4 -21.2
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 UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
36483.203650 | -30.7 95| -21.2
36495.578263 | -30.7 95| -21.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2
Restricted Band
20 e
g 07
m
° 4
£
2 20+
(]
— -
_40 -
1G 2G 3G 4G 56 6 8 10G 200G 330G  40G
Frequency inHz
Lirmit R Threshold X Qitical X Final Qitical —— SumlLevel
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)

In-Band Emissions 5955.000 20.000000 | PASS
In-Band Emissions 6195.000 20.000000 | PASS
In-Band Emissions 6415.000 20.000000 | PASS
In-Band Emissions 6025.000 160.000000 | PASS
In-Band Emissions 6185.000 160.000000 | PASS
In-Band Emissions 6325.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 6265.000 320.000000 | PASS

In-Band Emissions (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5955.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5962.946027 13.2

Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
5962.796102 12.8 0.3 13.2 | PASS
5964.295352 12.7 0.5 13.2 | PASS
5960.997001 12.6 0.6 13.2 | PASS
5963.545727 12.5 0.6 13.2 | PASS
5963.695652 12,5 0.7 13.2 | PASS
5963.095952 12.4 0.7 13.2 | PASS
5963.845577 12.4 0.8 13.2 | PASS
5963.995502 12.3 0.8 13.2 | PASS
5960.397301 12.3 0.8 13.2 | PASS
5960.247376 12.2 0.9 13.2 | PASS
5960.097451 12.2 1.0 13.2 | PASS
5957.998501 12.2 1.0 13.2 | PASS
5962.346327 12.2 1.0 13.2 | PASS
5964.145427 12.2 1.0 13.2 | PASS
5963.245877 12.1 1.0 13.2 | PASS
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427 West 12800 South, Draper, UT 84020

Levelin dBm

In Band

5905591

Level

Limit

Measurement 1

5.95
Frequency in GHz

X Fail

Setting Instrument Value Target Value
Start Freguency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 100.000 MHz 100.000 MHz
RBW 300.000 kHz ~ 300.000 kHz
VBW 1.000 MHz ~900.000 kHz
SweepPoints 667 ~ 667
Sweeptime 1.100 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

In-Band Emissions (6195 MHz; 24.000 dBm; 20 MHZz)

Result
DUT Frequency Result
(MHz)
6195.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6187.953523 12.9
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6187.653673 12.6 0.3 12.9 | PASS
6186.004498 125 0.4 12.9 | PASS
6186.454273 12.4 0.4 12.9 | PASS

5.96
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427 West 12800 South, Draper, UT 84020

Levelin dBm

COMPLIANCE

LABORATORY
6192.601199 12.3 0.5 12.9 | PASS
6191.101949 12.3 0.6 12.9 | PASS
6190.202399 12.3 0.6 12.9 | PASS
6187.503748 12.3 0.6 12.9 | PASS
6186.304348 12.2 0.6 12.9 | PASS
6187.803598 12.2 0.7 12.9 | PASS
6199.647676 12.2 0.7 12.9 | PASS
6202.496252 12.2 0.7 12.9 | PASS
6196.949025 12.2 0.7 12.9 | PASS
6189.602699 12.1 0.8 12.9 | PASS
6189.302849 12.1 0.8 12.9 | PASS
6193.200900 12.1 0.8 12.9 | PASS

In Band

6.1456.

15

6.19 6.2

6.246.245

Frequency in GHz

— Level Limit X Falil

In-Band Emissions (6415 MHz; 24.000 dBm; 20 MHZz)

Result
DUT Frequency Result
(MHz)
6415.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6406.154423 11.8
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6406.154423 11.8 0.0 11.8 | PASS
6405.854573 11.6 0.2 11.8 | PASS
6407.503748 11.6 0.2 11.8 | PASS
6408.703148 115 0.2 11.8 | PASS
6412.301349 11.4 0.4 11.8 | PASS
6417.398801 11.4 0.4 11.8 | PASS
6409.752624 11.3 0.4 11.8 | PASS
6406.604198 11.3 0.5 11.8 | PASS
6410.802099 11.3 0.5 11.8 | PASS
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
6408.853073 |  11.3 05[] 118 [ PASS
6408.553223 |  11.1 0.6 | 11.8 | PASS
6407.653673 |  11.1 0.6 | 11.8 | PASS
6410.052474 |  11.1 07| 11.8 | PASS
6406.004498 |  11.1 07| 11.8| PASS
6410.202399 |  11.0 07| 118 PASS

In Band

Levelin dBm

6.3656.37 6.38 6.39 6.4 6.41 6.42 6.43 6.44 6.45 6.466.465
Frequency in GHz

— Level Limit X Falil

In-Band Emissions (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6030.500000 11.9
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6030.500000 11.9 0.0 11.9 | PASS
6040.500000 11.7 0.2 11.9 | PASS
6069.500000 11.7 0.2 11.9 | PASS
6033.500000 11.6 0.3 11.9 | PASS
6028.500000 11.6 0.3 11.9 | PASS
6031.500000 11.6 0.3 11.9 | PASS
6022.500000 11.6 0.3 11.9 | PASS
6041.500000 11.6 0.3 11.9 | PASS
6020.500000 11.6 0.3 11.9 | PASS
6039.500000 115 0.3 11.9 | PASS
6102.500000 115 0.3 11.9 | PASS
6043.500000 115 0.4 11.9 | PASS
6032.500000 115 0.4 11.9 | PASS
6029.500000 115 0.4 11.9 | PASS
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# UNIFIED
W/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

\ 6035.500000 | 11.5 | 04 ] 119]PASS |

In Band

Levelin dBm

5.625 5.7 5.8 5.9 6 6.1 6.2 6.3
Frequency in GHz

—  Level Lirit X Fail
Measurement 1
Setting Instrument Value Target Value

Start Freguency 5.62500 GHz 5.62500 GHz
Stop Frequency 6.42500 GHz 6.42500 GHz
Span 800.000 MHz 800.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

In-Band Emissions (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6185.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6137.500000 10.5

Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6137.500000 10.5 0.0 10.5 | PASS
6132.500000 10.5 0.0 10.5 | PASS
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
6150.500000 |  10.4 0.1] 105 [PASS
6131.500000 |  10.4 01| 105 | PASS
6130.500000 |  10.4 01| 105 | PASS
6110.500000 |  10.4 01| 105 | PASS
6139.500000 |  10.4 01| 105 | PASS
6112.500000 |  10.3 02| 105 | PASS
6134.500000 |  10.3 02| 105 | PASS
6123.500000 |  10.3 02| 105 | PASS
6116.500000 |  10.2 02| 105 | PASS
6133.500000 |  10.2 02| 105 | PASS
6141500000 |  10.2 02| 105 | PASS
6126.500000 |  10.2 03| 105 | PASS
6143.500000 |  10.2 03] 105 | PASS

In Band

Levelin dBm

5.785 5.9 6 6.1 6.2 6.3 6.4 6.5 6.585
Frequency in GHz

—  Level Limit X Fail

In-Band Emissions (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6251.500000 11.7
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6251.500000 11.7 0.0 11.7 | PASS
6256.500000 115 0.2 11.7 | PASS
6248.500000 114 0.3 11.7 | PASS
6254.500000 114 0.3 11.7 | PASS
6252.500000 114 0.3 11.7 | PASS
6260.500000 11.4 0.3 11.7 | PASS
6253.500000 11.3 0.4 11.7 | PASS
6257.500000 11.3 0.4 11.7 | PASS
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

6249.500000 11.3 0.4 11.7 | PASS
6255.500000 11.2 0.4 11.7 | PASS
6259.500000 11.2 0.4 11.7 | PASS
6250.500000 11.1 0.5 11.7 | PASS
6262.500000 11.1 0.5 11.7 | PASS
6270.500000 11.1 0.6 11.7 | PASS
6261.500000 11.1 0.6 11.7 | PASS
In Band

Levelin dBm

6.4 6.5

6.3
Frequency in GHz

—  Level Limit X Fail

Occupied Channel Bandwidth 99% (6265 MHz; 24.000 dBm; 320 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6265.000000 317.500000 320.000000 6106.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6265.000000 6423.750000 7125.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
25 "
20 =
c 107
s} 1 /’V‘J\’\’/\’“\_/V\/\'J\l\’\/\,\,,vw_\/
©
£
°
[}
-
5.945 6 6.05 6.1 6.15 6.2 6.25 6.3 6.35 6.4 6.45 6.5 6.55 6.585
Frequency in GHz
Bandwidth
Spectrum I r§]
Ref Leveld 1D 00 dBm » RBW 5 MHz
Al WAL BEWT Lms & VBW 20 MHZ  Mode Auta Sweep
S451L Count 200/200
@ 1% Mar
0 cBm
<10 dier T A el P R, | = gy »:
11 - 1 by 143 A
20 cBim 1 t
| 1
30 6Bm ," \|
e IRt AT, (Y | | WP ¥
30 Q- - -k aar —
S0 dBm
&0 dBir
70 dEm
S0 dB
CF 6,263 GHz 206 pts sgon 64,0 MH2
FET
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 640.000 MHz 640.000 MHz
RBW 5.000 MHz >=4.571 MHz
VBW 20.000 MHz >=15.000 MHz
SweepPoints 256 ~ 256
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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LABORATORY

427 West 12800 South, Draper, UT 84020

Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Power Spectral Density (SA-2) 6195.000 20.000000 | PASS
Power Spectral Density (SA-2)(2) 6195.000 20.000000 | PASS
Power Spectral Density (SA-2) 6205.000 40.000000 | PASS
Power Spectral Density (SA-2)(2) 6205.000 40.000000 | PASS
Power Spectral Density (SA-2) 6225.000 80.000000 | PASS
Power Spectral Density (SA-2)(2) 6225.000 80.000000 | PASS
Power Spectral Density (SA-2) 6185.000 160.000000 | PASS
Power Spectral Density (SA-2)(2) 6185.000 160.000000 | PASS
Power Spectral Density (SA-2) 6265.000 320.000000 | PASS
Power Spectral Density (SA-2)(2) 6265.000 320.000000 | PASS

Power Spectral Density (SA-2) (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6195.000000 6197.178218 | 12.626 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty (SA-2)
e
@
o
£
2
Q
-

6.1856.186 6.188 6.19 6.192 6.1 6.196 6.198 6.2 6.202
Frequency in GHz
Lirit L 2 PSD ———  Sumlevel
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Power Spectral Density (SA-2)(2) (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6195.000000 6202.524752 | 11.683 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Denstity (SA2)(2)
35 —
w -+
E 20T
m
= 4
£
g
(]
-

6.1856.186 6.188 6.19 6.192 6.14 6.196 6.198 6.2 6.202 6.2046.205
Frequency in GHz

Lirvit L 2 PSD ———  sSumleve

Power Spectral Density (SA-2) (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6205.000000 6199.455446 8.088 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density (SA2)

S Y

Levelin dBm

6.185 6.19 6.195 6.2 6.205 6.21 6.215 6.22 6.225
Frequency in GHz

Lirit L 2 PSD ———  Sumleve

Power Spectral Density (SA-2)(2) (6205 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6205.000000 6220.445545 7.443 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Denstity (SA2)(2)
25
20+
£
us]
he)
£
g
]
-

6.185 6.19 6.195 6.2 6.205 6.21 6.215 6.22 6.225
Frequency in GHz

Lirit L 2 PSD ———  Sumleve
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W/ UNIFIED
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Power Spectral Density (SA-2) (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6225.000000 6219.250000 8.938 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA2)
25 —
20 -+

Levelin dBm

6.185 6.19 6.2 6.21 6.22 6.23 6.24 6.25 6.26 6.265
Frequency in GHz

Lirvit L 2 PSD ———  sSumleve

Power Spectral Density (SA-2)(2) (6225 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6225.000000 6257.750000 8.015 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density (SA2)@2)

S Y

Levelin dBm

6.185 6.19 6.2 6.21 6.22 6.23 6.24 6.25 6.26 6.265
Frequency in GHz

Lirit L 2 PSD ———  Sumleve

Power Spectral Density (SA-2) (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6185.000000 6192.750000 8.411 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density (SA2)
25 —_
20 -

Levelin dBm

6.105 6.12 6.14 6.16 6.18 6.2 6.22 6.24 6.265
Frequency in GHz

Lirit L 2 PSD ———  Sumleve
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Power Spectral Density (SA-2)(2) (6185 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6185.000000 6259.750000 7.240 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Denstity (SA2)(2)
25 —
20 -+

Levelin dBm

6.105 6.12 6.14 6.16 6.18 6.2 6.22 6.24 6.265
Frequency in GHz

Lirvit L 2 PSD ———  sSumleve

Power Spectral Density (SA-2) (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6265.000000 6110.750000 6.865 23.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density (SA2)

25 p—
20 -+
E 10T
us]
> 4
c
= 01
S
3
101
20+
6.105 6.15 6.2 6.25 6.3 6.35 64 6425
Frequency in GHz
Lirit 2 PSD ———  Sumlevel

Power Spectral Density (SA-2)(2) (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6265.000000 6257.250000 6.680 23.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
Power Spectral Densty (SA2)(2)
25 _
20 -,

Levelin dBm

6.105 6.15 6.2 6.25 6.3 6.35 64 6425
Frequency in GHz

Lirrit L 2 PSD ———  Sumleve
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-- End of Report--
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